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LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS

57989 2" 3M A105N Thredolet Threaded

C 0.20\0/MN 1.0:10/P 0.%8 O.(?%SI 0.230/

NI 0.050 CR 0.050 MO 0.010 CU 0.150 VvV 0.000
v -~ ' -

v —
Nb 0.017
CE(LONG FORMULA) = 0.394 «~
T/S 74375 YIS 51250 EL 32.300 RA62.550 ASME STAMP SEC. I
BRINELL HARDNESS: 130/ o200 AD__————
ar Ao owrE Fetl
1. '1rgi1E52/|§TERIAL SUPPLIED MEETS THE REQUIREMENTS OF NAEE MRO175/1SO

2. THE MATERIAL SUPPLIED WAS INSPECTED AND MANUFACTURED IN ACCORDANCE
WITH EN DIN 10204:2004 EDITION TYPE 3.1 INSPECTION DOCUMENT.

3. CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.

4. THE MATERIAL SUPPLIED IDENTIFIED AS A105N WAS NORMALIZED IN
ACCORDANCE WITH ASTM A105 HEAT TREATING REQUIREMENTS.

THIS DOCUMENT HAS BEEN ELECTRONICALLY SUBMITTED.
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CERTIFIED MILL TEST REPORT -
LOG NO, F0000000001 1601 P 1
®* "The Best Value - e 11 of 12
Pri litw, Servi BONNEY FORGE CORPORATION
rice, Quality, Service P.0. BOX 330 + 14496 CROGHAN PIKE « MOUNT UNION, PA 17066.
All The Time. (814) 5422545 + (800) 3457546 « FAX (814) 5424905
www.bonneyforge.com

CUSTOMER: CCTF CORPORATION DATE 03/01/2011

CUSTOMER BONNEY ORDER NO. B000092219
ORDER NO.: 4889408-00

SHIP TO: CCTF CORPORATION (EDMONTON)
5407 - 53RD AVE,
EDMONTON AB T6B 3G2
Canada

GRADE. OR SPECIFICATION NO
ITEM QUANT'TY CHEMICAL ANALYSIS PHYSICAL PROPERTIES. REMARKS
40 81 58181 10-3X1 6M A105N SOCK S SA/A105N
7552661 Al0.021 C0.200 Co 0.004 Cro0.030 Cu 0.080 Mn 1.040 Mo 0.010 N 0.004
Nb0.014 Ni0.020 P 0.008 S0.019 Si0.220 V 0.004
CE(Long Formula) = 0.39
T/S(PSI) 78,375 Y/S(PSI) 50,000 EL(%) 34.95 RA(%) 65.85
Brinell 135 BHN 135 BHN
41 75 58217 36-1 X 3/4 3M A105N LREOT SA/A105N
7559440 Al0.025 C0.200 Cb 0.000 Co00.004 Cr 0.090 Cuo0.170 Mn0.990 Mo 0.010
N0.004 Nb0.013 Ni 0.040 P0.014 S0.017 Si0.200 VvV 0.004
CE(Long Formula) = 0.40
T/S(PSI) 73,750 Y/S(PSI) 48,750 EL(%) 35.10 RA(%) 65.85
Brinell 132 BHN 130 BHN
42 25 57547 36-1X3/46M AIOSNLREOT : SA/A105N -
7552378 Al0.027 C 0.200,,C0 0.003 Cr 0.050- Cu 0.1790~ Mq ﬁﬁo Mo 0.010 Nb 0.017
Ni 0.040,/P 0.008,/S 0.02‘0/81 0230 Vv 0.(%‘0/0
CE(Long Formula) = 0.40
T/S(PSI) 73,441 Y/S(PSI) 48,716 EL(%) 33.60_—TR RA(%) 67.90
Brinell 139B 139 BHN
43 5 57396 36-2X 1 6000 A10SN LREO T SA/A105N 0014
Al0.026 C0.200 Co0.003 Cr0.060 Cu0.090 Mn 1.000 Mo 0.010 Nb 0.
7332386 ASME STAMP SEC. 1l Ni0.040 P0.006 S0.021 Si0.200 V 0.000
CE(Long Formula) = 0.39
ED.Z0o/0 __ADD T/S(PSI) 73,500  Y/S(PSI) 50,000 EL(%) 3230  RA(%) 62.75
NT.—che  DATE.3-29-/( _Brinel 127BHN 127 BN
My
EOL- 36~/ 2 ¥,
=z
dat this sheet is a true copy taken from our records of material )
fumighed s u??,;t?:e producton mil or as obtained by additional laboratory checks. | )’)M | M
by J
Meloney Specht

MRATH. BrEva
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CERTIFIED MILL TEST REPORT v
LOG NO. F00000000011601 Page 12 of 12
(]
Th'e Best Yalue © BONNEY FORGE CORPORATION
Pnce, Quahty, Service P.O. BOX 330 + 14486 CROGHAN PIKE « MOUNT UNION, PA 17066
All The Time. (814) 542-2545 + (800) 345.7546 « FAX (814) 5424905
www.bonneyforge.com
CUSTOMER: CCTF CORPORATION DATE 03/01/2011
CUSTOMER BONNEY ORDER NO. B000092219

ORDER NO.: 4889408-00

SHIP TO: CCTF CORPORATION (EDMONTON)
5407 - 53RD AVE.

EDMONTON AB T6B 3G2
Canada

. GRADE OR SPECIFICATION NO
ITEM QUANTITY LOT NO. CHEMICAL ANALYSIS PHYSICAL PROPERIIES, REMARKS

1. THE FITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER
SPECIFICATIONS.

2. THE MATERIAL SUPPLIED IDENTIFIED AS A105N WAS NORMALIZED
IN ACCORDANCE WITH ASTM A105 HEAT TREATING REQUIREMENTS.

3. THE MATERIAL SUPPLIED AS AI05N MEETS THE REQUIREMENTS OF BOTH NACE MRO103-2007 AND NACE
MROI175/1SO 15156-2.

4. CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.

5. THE PRODUCT SUPPLIED WAS INSPECTED IN ACCORDANCE WITH EN 10204:2004
EDITION TYPE 3.1 INSPECTION DOCUMENT. (EUROPEAN STANDARD)

6. THE UNIT OF MEASURE FOR TENSILE AND YIELD (0.2%) STRENGTH ARE IN
REPORTED IN PSI.

7. ELONGATION TEST RESULTS ARE OBTAINED USING STANDARD ROUND SPECIMEN,
2 INCH OR 50 MM GAGE LENGTH.

i i f material '
We certify that the data on this sheet is a true copy taken ffom our records of |
furnlshetzy us by the production mill, or as obtained by additional laboratory checks. M
by .

Meloney Specht

MARTD. BEVA
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CE(Long Formula) = 0.40
T/S(PSI) 73,441 Y/S(PSI) 48,716 EL(%) 33.60_—TR RA(%) 67.90
Brinell 139B 139 BHN
43 5 57396 36-2X 1 6000 A10SN LREO T SA/A105N 0014
Al0.026 C0.200 Co0.003 Cr0.060 Cu0.090 Mn 1.000 Mo 0.010 Nb 0.
7332386 ASME STAMP SEC. 1l Ni0.040 P0.006 S0.021 Si0.200 V 0.000
CE(Long Formula) = 0.39
ED.Z0o/0 __ADD T/S(PSI) 73,500  Y/S(PSI) 50,000 EL(%) 3230  RA(%) 62.75
NT.—che  DATE.3-29-/( _Brinel 127BHN 127 BN
My
EOL- 36~/ 2 ¥,
=z
dat this sheet is a true copy taken from our records of material )
fumighed s u??,;t?:e producton mil or as obtained by additional laboratory checks. | )’)M | M
by J
Meloney Specht

MRATH. BrEva
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CERTIFIED MILL TEST REPORT v
LOG NO. F00000000011601 Page 12 of 12
(]
Th'e Best Yalue © BONNEY FORGE CORPORATION
Pnce, Quahty, Service P.O. BOX 330 + 14486 CROGHAN PIKE « MOUNT UNION, PA 17066
All The Time. (814) 542-2545 + (800) 345.7546 « FAX (814) 5424905
www.bonneyforge.com
CUSTOMER: CCTF CORPORATION DATE 03/01/2011
CUSTOMER BONNEY ORDER NO. B000092219

ORDER NO.: 4889408-00

SHIP TO: CCTF CORPORATION (EDMONTON)
5407 - 53RD AVE.

EDMONTON AB T6B 3G2
Canada

. GRADE OR SPECIFICATION NO
ITEM QUANTITY LOT NO. CHEMICAL ANALYSIS PHYSICAL PROPERIIES, REMARKS

1. THE FITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER
SPECIFICATIONS.

2. THE MATERIAL SUPPLIED IDENTIFIED AS A105N WAS NORMALIZED
IN ACCORDANCE WITH ASTM A105 HEAT TREATING REQUIREMENTS.

3. THE MATERIAL SUPPLIED AS AI05N MEETS THE REQUIREMENTS OF BOTH NACE MRO103-2007 AND NACE
MROI175/1SO 15156-2.

4. CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.

5. THE PRODUCT SUPPLIED WAS INSPECTED IN ACCORDANCE WITH EN 10204:2004
EDITION TYPE 3.1 INSPECTION DOCUMENT. (EUROPEAN STANDARD)

6. THE UNIT OF MEASURE FOR TENSILE AND YIELD (0.2%) STRENGTH ARE IN
REPORTED IN PSI.

7. ELONGATION TEST RESULTS ARE OBTAINED USING STANDARD ROUND SPECIMEN,
2 INCH OR 50 MM GAGE LENGTH.

i i f material '
We certify that the data on this sheet is a true copy taken ffom our records of |
furnlshetzy us by the production mill, or as obtained by additional laboratory checks. M
by .

Meloney Specht

MARTD. BEVA
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CERTIFIED MILL TEST REPORT

. LOG NO.  F0000000001139] J
® The Best Value -
Pri litv, Seroi BONNEY FORGE CORPORATION
rice, Qua ity, Service P.O. BOX 330 + 14496 CROGHAN PIKE « MOUNT UNION, PA 17066-0330
All The Time. (814) 542-2545 + (800) 345-7546 + FAX (814) 5424906
www.bonneyforge.com

CUSTOMER: MRC MIDFIELD DATE 02/23/2011
CUSTOMER BONNEY ORDER NO. B000090745

ORDER NO.: $759094394

SHIP TO: MRC MIDFIELD
502-25 AVENUE
NISKU AB T9E 0K6
Canada

GRADE OR SPECIFICATION NO.
CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS:

ITEM  QUANTITY LOT NO.

80 5-4X2S160 LF2 WELD B SA/A350 LF2 CL1
18C13063 Al0.026 C0.210 Co00.005 Cro0.040 Cu0.120 Mn 1.100 Mo 0.010 N 0.005
Nb0.016 Ni0.050 P0.012 S0.019 Si0.170 V 0.004
CE(Long Formula) = 0.42
T/S(PSI) 76,250 Y/S(PSI) 52,500 EL(%) 28.60 RA(%) 56.20
Brinell 132 BHN 135 BHN
Charpy -50F 62/64/51  (Ft-Lbs)
Average  59.00
100 171 @ 5-4X13000LF2 THRD/T / SA/A350 LI"}CLI — _
18C13330 7 Al0.023 C0.220”Cb 0.000 Co 0.004 Cr0.040 Cu0.070 Mn 1.030 Mo 0.000
' N0.004 Nb0.012 Ni0.020 P 0.0(\); S0.019 Si0.260 V0.004
CE(Long Formula) = 0.41 v -
T/S(PSI) 75,000 Y/S(PSI) 49,900 _ EL(%) 29.00 / RA(%) 66.00
Brinell v 144 BHN 144 BHN
Charpy -50F 44/107/28 (Ft-Lbs)

Average  59.70

108 7 58217 10 -3 X 3/4 6000 LF2 SOCK S SA/A350 LF2 CL1
18C13480 Al0.025 C0.200 Cb0.000 Co0.004 Cr 0.090 Cu0.170 Mn0.990 Mo 0.010
N0.004 Nb0.013 Ni0.040 P0.014 S 0.017 8i0.200 V 0.004
CE(Long Formula) = 0.40
T/S(PSI) 73,750  Y/S(PSI) 48,750 EL(%) 35.10 RA(%) 65.85
Brinell 132 BHN 130 BHN
Charpy -50F 49/50/45  (Ft-Lbs) ASME STAMP SEC. ||
Average  48.00 2,70
- - ED. ADD.__
MDD Po 733609

NT b patE3-25-0

_ : ’/—;/'K
ToL—3+7] X ‘/“hr[?’-’”)@ 0510

We certify that the data on this sheet is a true copy taken from our records of material

fumished us by the production mill, or as obtained by additional laboratory checks. M M
by 2

Meloney Specht
CMTR: REV2 QUALITY PROCESS MANAGER




L CERTIFIED MILL TEST REPORT
LOG NO.  F00000000009102
® The Best Value - BONNEY FORGE CORPORATION
Price, Qua}:ty, Service P.0. BOX 330 * 14496 CROGHAN PIKE » MOUNT UNION, PA 17066-0330
All The Time. (814) 542-2545 + (B00) 345-7546 + FAX (814) 542-4906
www.bonneyforge.com
CUSTOMER: MIDFIELD SUPPLY ULC DATE 12/16/2010
CUSTOMER BONNEY ORDER NO. B000085962
ORDER NO.: $759081099 Co. quosee
SHIP TO: MIDFIELD SUPPLY ULC C o
502-25 AVENUE _ b
NISKU AB T9E 0K6 (ol =S migypes
Canada
Y50

GRADE OR SPECIFICATION NO

ITEM QUANTITY LOT NO.

CHEMICAL ANALYSIS, PHYSICAL PROPERTIES. REMARKS:

95 46 58134 4 X 172 3M/6M A105N HXBU T SA/A105N
18C12556 Al10.022 C0.200 Cb0.000 Co0.005 Cr0.050 Cu0.170 Mn 1.050 Mo 0.010
N0.006 Nb0.013 Ni0.040 P0.007 $0.020 Si0.190 V 0.004
CE(Long Formula) = 0.40
T/S(PSI) 72,500  Y/S(PSI) 49,375 EL(%) 30.10 RA(%) 64.20
Brinell 130 BHN 130 BHN
96 14 58134 4 X2 3M/6M A10SN HXBU T SA/A105N
18C12562 Al0.022 C0.200 Cb0.000 Co0.005 Cr0.050 Cu0.170 Mn 1.050 Mo 0.010
N0.006 Nb0.013 Ni0.040 P0.007 S0.020 Si0.190 V 0.004
CE(Long Formula) = 0.40
T/S(PSI) 72,500  Y/S(PSI) 49,375 EL(%) 30.10 RA(%) 64.20
Brinell 130 BHN 130 BHN
9¢ 30 4819 26MAIOSNHCPT SA/AI0SN
18C12592 Al0.027 C0.170 Cb0.001 Co0.006 Cro0.090 Cu0.180 Mn 1.130 Mo 0.020
N0.008 Ni0.070 P0.007 S0.019 Si0.270 V 0.036
CE(Long Formula) = 0.40
T/S(PSI) 77,400  Y/S(PSI) 49,300 EL(%) 27.00 RA(%) 56.70
Brinell 161 BHN 150 BHN
128 500 58141 v 5.4X13M A105N THRD T v SA/A105N v
18C13309 Al0.004 C0.200 v(,(b 0.000 Co00.000 Cr 0.074\61 0.200 V¥ 1.000 W0 0.018 v~
N0.009 Nb0.008 Ni0.073vf 0.013 v§ 0.020 /5i 0.230v% 0.026 v’
CE(Long Formula) = 0.41 %
T/S(PSI) 78,750 v Y/S(PSI) 54,000 AL(%) 31.85 RA(%) 56.20
ASME STAMP SEC. Il Brinell 147 BHN 147BHN

ED._2S/0 A -
INT, ﬁ?’ DATE_3 -22-/]

We certify that the data on this sheet is a true copy taken from our records of material P
furnished us by the production mill, or as obtained by additional laboratory checks. B)‘Jﬁ d )iﬂ . Q l!
by 3 A a

BRENDA GARLOCK
CMTR: REV2 QUALITY PROCESS MANAGER




CERTIFIED MILL TEST REPORT
LOG NO. _ F00000000009102

® The Best Value -

Pri litv. Servi BONNEY FORGE CORPORATION
Tce, Qua ity, dervice P.O. BOX 330 + 14496 CROGHAN PIKE * MOUNT UNION, PA 17066-0330
All The Time. (814) 542-2545 + (800) 345-7546 + FAX (814) 542-4906

www.bonneyforge.com

CUSTOMER: MIDFIELD SUPPLY ULC DATE 12/16/2010

CUSTOMER BONNEY ORDER NO. B000085962
ORDER NO.: 5759081099

SHIP TO: MIDFIELD SUPPLY ULC
502-25 AVENUE
NISKU AB T9E 0K6
Canada

GRADE OR SPECIFICATION NO

ITEM  QUANTITY LOT NO. CHEMICAL ANALYSIS. PHYSICAL PROPERTIES. REMARKS
1. THE FITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER
SPECIFICATIONS.

2. THE PRODUCT SUPPLIED WAS INSPECTED IN ACCORDANCE WITH EN 10204:2004
EDITION TYPE 3.1 INSPECTION DOCUMENT. (EUROPEAN STANDARD)

3. THE UNIT OF MEASURE FOR TENSILE AND YIELD (0.2%) STRENGTH ARE IN
REPORTED IN PSI.

4. ELONGATION TEST RESULTS ARE OBTAINED USING STANDARD ROUND SPECIMEN,
2 INCH OR 50 MM GAGE LENGTH.

5. ITEM - 6, 20, 31, 71, 95, 96, 98, 128 -THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF NACE MRO175/1SO
15156-2.

6. ITEM - 6, 20, 31, 71, 95, 96, 98, 128 -CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION,
7. ITEM - 83, 122 -CERTIFYING TO ASTM A350 LF2 07 REVISION.

8. ITEM - 83, 122 -THE MATERIAL OF THE FITTINGS SUPPLIED IS ASTM A350-LF2
BUT MEETS THE REQUIREMENTS OF ASME SA350-LF2.

9. ITEM - 83, 122 -THE CHARPY V-NOTCH IMPACT TEST WAS PERFORMED AT -50 DEGREES
FAHRENHEIT IN ACCORDANCE WITH A350-LF2.

10. ITEM - 83, 122 -THE MATERIAL SUPPLIED AS A350 LF2 CL1 MEETS THE REQUIREMENTS OF BOTH NACE
MRO103-2007 AND NACE MRO175/1SO 15156-2.

11. ITEM - 83, 122 -THE MATERIAL SUPPLIED WAS NORMALIZED IN ACCORDANCE WITH ASTM A350
HEAT TREATING REQUIREMENTS.

We certify that the data on this sheet is a true copy taken from our records of material -
furnished us by the production mill, or as obtained by additional laboratory checks. \’5)“‘"\ & )A . !’ i!
by 3 ‘\ a

BRENDA GARLOCK
CMTR: REV2 QUALITY PROCESS MANAGER




Bonney Forge - Mill Test Reports Page 1 of 1
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BONNEY FORGE

MILL TEST REPORTS  P0. 41 384 o

@ Jore0y
144%%n8$gg|:12rnggike 10747 &

Mt. Union, PA 17066
62

CERTIFIED MILL TEST REPORT

Midfield 03/22/11

LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS
58181 /1"6M A105N Thredolet Threaded .~

c ‘_‘uo.zoo..rﬁNv 1040y | 0.008/5 | 0.019¢51 | 0220y
NI| 0.020¥CR  0.030 /Alo 0.010vCU 0.080v€0| 0.004
v 0.004¥AL 10021 N | 0.004 Nb | 0.014
CE(LONG FORMULA) = 0389

T/S 78375 /S 50000 /EL 34.950 vRA 65.850
BRINELL HARDNESS: 135 .~

Click here for Original Steel Mill Certification

1. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF NACE MRO175/ISO
15156-2.

THE MATERIAL SUPPLIED WAS INSPECTED AND MANUFACTURED IN ACCORDANCE
WITH EN DIN 10204:2004 EDITION TYPE 3.1 INSPECTION DOCUMENT.

CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.

THE MATERIAL SUPPLIED IDENTIFIED AS A105N WAS NORMALIZED IN
ACCORDANCE WITH ASTM A105 HEAT TREATING REQUIREMENTS.

o N

THIS DOCUMENT HAS BEEN ELECTRONICALLY SUBMITTED.

ASME STAMP SEC. ||
ED. 0? o0/0 ADD.

N R oate.3 —22-4/
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CERTIFIED MILL

® The Best Value
Price, Quality, Service
All The Time.

TEST REPORT

LOG NO. 329294

BONNEY FORGE
P.O, BOX 330 » 14496 CROGHAN PIKE * MOUNT UNION, PA 170
(814) 542-2545 + (800) 345-7548 « FAX (814) 542-4906

PAGE _ !

www.bonneyforge.com

CUSTOMERFCTF CORPORATION Date 12/04/08

CUSTOMER'S Order N3 $85072-00 0. an Bonney Ordd? 045401
>, e
SHIPPED ﬂgcrr CORPORATION (EDMONTON) . isq {
407 - S3RD AVE. U o
welL-$020

740

EDMONTON, ABT&B 362 Canada

GRADE OR SPECIFICATION NO.

ITEM QUANTITY  LOT NO.

CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS:

SA/A105N .~

503 15  S7614 /7551100 & X 2 XS ALO5N WELD B, v

: c . 190L8N 1. 030 0076 02141 190
NI .040«CY . 18B0«CO .004 CR .0S0vMD .010
v .000VAL. .022 NB .O1lé
CE(LONG FORMULA) = 0,39
T/8 735004/5 %52375-€L 33. 45v{A 68. 55

BRINELL HARDNESS1: 130 HARDNESSZ2: 130

l. THE FITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER
: SPECIFICATIONS.

2. THE MATERIAL BUPPLIED IDENTIFIED AS A105N WAS NORMALIZED
~ IN ACCORDANCE WITH ASTM A10% HEAT TREATING REQUIREMENTS,

CERTIFYING ASTM A105-05 / ASME SA105-04 EDITION.

t
3
k. ELONGATION TEST RESULTS ARE OBTAINED USING STANDARD ROUND SPECIMEN,
I 2 INCH OR 30 MM GAGE LENGTH.

3. THE PRODUCT SUPPLIED WAS INSPECTED IN ACCORDANCE WITH EN 10204: 2004
EDITION TYPE 3.1 INSPECTION DOCUMENT, (EUROPEAN STANDARD)

5. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF BOTH NACE MRO103-
' 2007 AND NACE MRO175/1SD 15156,

#%%%% END OF CERTIFICATION %%

We certify that the data on this sheet is a true copy taken from our records of material fumished us by the j i s obtained nal laboratory che
M \.—/

Cris Boozel
ASME STAMP SEC. 1
ED._ 2272 am

INT. % DATE.Z-32 -/

ARSTR. DI 4 ATV DDACECR MAMANED
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Approved Quality ‘1"
Management E ser7 (A P
System Z &
according

ISO 8001 : 2000 . )
Bebitz Flanges Works Pvt. Ltd. Survey No. 140/2, At/Post-Saravali, Boisar

Tal-Palghar, Dist.-Thane - 401501, INDIA
Tel. +91 2525 274461-66, Fax +91 2525 274266/67, Emall: quality@bebitz.in

Inspection Certificate 3.1

according EN 10204 : 2005 No. 09-50028 Date 5/5/2009
Manufacturer's brand th Stamp of the testing engineer
Customer MIDFIELD SUPPLY ULC P.0. No, 591243
502-25 AVENUE,NISKU Invoice No.  BFW/B93
ALBERTA T9 E 0K KANADA Delivery No. 2530989
Pos-No. 48

Qty. Product Heat no./Test no.
170 2 inch Welding Neck Flange 1500 Ibs Sch.80 raised Face / 08AJ159/2

Material  Grade 248 Cat.ll - CSA Standard 2245.12-05 / A 105N ASTM A105M / ASME SA105M
normalized 880-910 °C, still air

Demands ASME B 16.5-1996 / B 16.5a-1998
NACE MR0175 / MR0103 - ISO 15156 /
CSA 2245.12-05 / 2007 ASME Boller & Pressure Vessel Code - Section Il Part A

Ladle analysls Melting process E
C Si Mn P S Cr | NI | _Ti Mo | Nb v N Cu | A CEV
0.1904/0.23 1 0.85 40.017.v0.008¢0.26 /0.010 0.001/0.001 | 0.002/ 0.0140.029 | 0.38
CEVac MR VeMosCr Ni+Cu  PREN=Cr+33xMo+16xN
Mechanical tests 8 5 1
Position of Specimen: g/t lp= 4do Charpy Impact Test Hardness
Tensile Test - ASTM A 370 EN 10045-1 / ASTM A 370 lsg 6506
370
Temp Vield sirength Tensile strength | Elongation | Red. of area | Temp. Single values Average HBW
0.2% 1,0% N/mm? % % i eC J J
°C N/mm? N'mm? 10/3000
min 250 485 22.0 30 27 27 137
20 | max . | 20 187
20 278 V/ 506 ae 323 v 58 20 62 60 60 60.7 1556 V]
20 281 509 30.1 57 20 54 52 50 52.0 151
20 285 504 32.6 60 . 20 56 58 56 56.7 153
20 276 513 314 59 l 20 58 60 54 57.3 1563

ASME STAMP SEC. Il
£0.n 2272 poD
INT, ;37 DATE 3 -3 - 11

Results of inspection and dimension without objections.
The product meets the requirements of the order.

Approved manufacturer according AD-Merkblatt W 0
Ceriified according to PED 97/23/EG, certifying body for
o pressure equipment TUV Nord Group, registration-no. 0045

o —

Sanjeev Kumar, Inspection Representative of the Manufacturer F-QAC-09-01
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ltem# 3

P.O.# 978892

- . v

2,226

jasi
»
CLIENTE/ Customer/ Clent - 1
e B usiomer CERTIFICADO DE INSPECCION N EN 10204
% TRANS AM PIPING PRODUCTS LD, - . . DIN EN 10204 /3.1
9335 ENDEAVOR DRIVE S.£, Inspection Certificate - Certificat de xmamu._os 1SO 10474 /3.1
m | CALGARY, ALBERTA T3S 0A1
) | Canapa |
| FECHA: Ne 127022 :o._>
W 1 — . Date: 02/04/2009 No., {!u_ Page: S$Gl 1922164 SGIf 60002136 ULMA FORJA, S.CO0P.
B° Zubillaga, 3 - Apdo. 14
. PRODUCTO FLANGES SU PEDIDON.® DE Certifed acc. PED 97/23%EC 20550 QNAT) {Gipuzkoa) SPAIN
N N Article - Produit Your Order No. PO# Cl-08-816 of. -de 07/12/2008 by TUV Rheinlend Tel: 34 - 843 780552
~ Votre Cde. N.* N.® 01 202 E/Q 02 7443 Fax 34 - 943 781808
2o Zomghm APLICABLES ASME B16.5.03 E-mait uima@uimapiping.com
— s - Normes A MARCA DEL FABRICANTE -
Mark of factory 72681
% < MATERIAL CORRESPONDIENTE ASTMA105N-0S Margue du fabricant
o m Material Comaspondent - Quaiité ASME SA105N-08
b, MODO DE FUSION () NACE MR-01.75/05 & MR-01-03/03 DEPARTAMENTO QUALITY ASSURANCE
=1 o Steel Making - Elaboration de facier Section
&) bl E€=Elec. Y= Oxigeno bésico Département
N T o - ~ ] i _ I AACBE3 - SECuER
- PARTIDA | cANTIDAD DESCRIPCION OBSERVACIONES COLADA N.°RESISTENCIA LMTE ELaST. Mdrxnm)-:n: ESTRICCION RESHWJENCIA DUREZA
w tem i Quantity Description Remarks HeatNo | T.stengin 'v.swengm | 7% Red area|  Impact test Hardness
Poste Quantité Description , Obsarvalions N.°Coulée | Resist Rupt| Limte St | 104 | Strickan Résifence MEDIA Dureté
L _ ) o ) t mm2 Nemmi % | % Joules _Lmopme | °C HB
13 m WN 8 900LB S80 RF A105N NE 462A8 .U_ s17¢” 312¢” 20,704 54,00 140 155 |V
7 WN 8 900LB XXS RF A105N NE 497A8 | 515 37 # 30,20 | 56,50 149 154
22 ! SO 12 150LB RF A105N NE 74A9 518 321( 3060{ 57.00 150 154
;
_ |
i :
i __
| ; !
X3 1
5 |
N~ _ , L] “
A Couaoa n- COMPOSICION QUIMICA - STEEL MARKER'S LADLE ANALYSIS - ANALYSE CHIMIQUE - Las dimansiones y la condi alseh st
P N - Dimension and surface condit ble.
2 Vb, Cn| si%| Mi%| P%| s%| cr%| N%| Mo%| No% vei | cux| a%| m%| N%|Ceqw o5 Ao o Sats do sriens sorn ool
54 % 462A8 -\ﬁ 0,190 v 0,230 ..\ 0,850 v 0,013 v 0,005 1\908 ¥ 0,008 & 0,020+ 0,007 0,001 0,240 _‘\obnm 0,000 | 0,000 | 03884 hos citados 1as normas
1 [457As 1 0190 | 0240 | 0850 | 0010 | 0001 | 0070 | 0.080 | 0,020 | 0,007 | 0001 0,240 | 0033 | 0,000 | 0,000 | 0,372 - Manufacturing are
= | 7ane _ 0.180 | 0280 | 0830 | 0.009 | 0,002 ' 0,150 | 0120 | 0,060 | 0008 | 0002 | 0310 0039 | 0000 | 0.000 | 0389 | (o5 nomas appicadies sont rmepactbns
@ :
QH ! _ ! EL INSPECTOR
<O | _ ! “ Works Inspector - Uinspecteur
ND O : : : :
<5 | | ] |
R w i [— i H !
(a ) J:m r.t Fm:nma
o - O e CIONES'  _NORMALIZED AT 900 G AND ALLOWED TO COOL IN STILLAR 35UI3Ce-Diapt:
o 2 Observations
H
" [aTN ey
H O ~
Bl 2 ¢ ~oME STAMP SEC.
=D
552 . y
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cuente CE FRANKLIN LTD. cempcaton. 555793 egqu
Custorner Cartificats N. Sheat
Cliem Certificat N. Feuiite
M ' E 'G .Al 1900 - 300 - 5th AVENUE S.W. DATA/Dats 22/01,
CALGARY, ALBERTA, CANADA T2P 3C4
CERTIFICATO DI COLLAUDO COMPANY JobN. 87
! TEST CERTIFICATE WITHQUALITY SsTe pen O 2078074 -0R- 2100 Confirmation 0e commande
| CERTIFICAT DE CONTROLE ==(30 001== Commande
! FROR ; i 7 T ; i —
T-sutv | Stoel Mmy T Matidea | Het/Coube | C% [ Si% 1 oM 5% ; X3 Cr% ! Ni % . Mo % Ti% % 1oy Al ¢
ifﬁﬁt ASIH AIUS70% UB/72388 T 0185 mﬁ 9JU U.UI0 0. UUB U, 08 IIU(J Ub‘U 2L Ull U. 120 U U702z 173
j Poeae>i Nb¥= 0,000 Snt= 0.007 | | B =0, 000
gKTCS /TM A105/05 508/72763 : 0.185/ 0.190 V6-930$6007\/ OISVO 10'/00 05\*6 010l/6 019 0. 1701/6 01M023 0.3
i i >|’ th 0.000 th 0. 009 | : ; X=| 0. 000 | CEs=:0.3
KFLX ASTM A105/08 '08/72388 . 0.185 0.180. 0. 930|0 010 . 0 008 00.08 : 00 05, 0 010 :0.021° 0.120 : 0.017 0 022 0.3
l >‘ NbX= 0. 000 N %= 0. 000 SnX* 0. 007 B ¥= 0. 000 | i CEs=,0.3
KANS ,ASTM A105/05 0746490/07 0. 185 0.255 ¢ 1. 050 0. 007 0. 01.5l 00.11 : 00.04 . 0 007 : 0. 000 0.040 | 0.003: 0 028:0.31
-->. NbX=0 0023 N Z= 0. 000 B ¥=0 0004 i ! : CEs= 0.3

RXTX |ASTM A105/05

i
1 |
273120 ; 0.190. 0.250; 1.310 0.
| !

004 | 0023‘00 111 00, 100010 0002 0.180 00100()4»20-1,l

MRUI757 2003 e

el Nbi= 0,004, N < 0.005 ! ;

KBAN ASTM A105/05 07/75770 0.180 0. 230 0. 870 0. 005 0. 013 00.12 : 00 05: 0 010 ; 0 000 0. 150 0 000 0 025 0 3¢
| ! " >[ Nbx- 0. ooo B x= 0. ooo ; i | ; i CEs=,0.3
' POW | Testspcment preoware | ERANENS | nornuna i | COMTRAZIONE Dowman [, e <mow.fl's':.ﬁi‘asmoncu

E;r’::lvc SEziONE W v'm'&ﬁ: ‘ Tmsrtll:::lr’:\am i Em?wztian [ Rudumonaiarea i Haf:gess }Bg:uwst F"'" lest ; A [

e Isection/ Sect, Leagth /Lnnumr’ annlsdﬂastlcnl ] Ruptura i Allangamant | Striction i Durets l g0 | Aplanis. © i J’.','.Fsy?:':ml 1!;;: : r,:’,.:“p : VALORE / Vaiue / Données
LT 3078 2.0 7 544.6 8.8 ; 83.7 I6U-166 .J fKV , 0 ‘48—50-56

KTCS t‘M 60.1 35.0 [ 304 0 J,/ 513.0 v:/ 32.1 v/ 68.8 140-149 VJ/ gJ ;KV i 0 38-42-44
KFLX |1 30.6 25.0 ! 302.0 | 524.2 i 31.8 ¢ 68.2 142-149 ; iJ KV ; 0 58-60-54
KANS 1‘ 60.1 35.0 f 298.0 ; 511.0 ; 24.2 ' 66.0 143-148 f J KV ! 0 106-92-98
RXTX li 122.9 50.0 i 349.2 | 628.7 i 3.4 71.2 152-156 : 0K ;J iKV:E 05214-216-226
KBAN 1{ 30'6i 25.0 { 302.0 ! 512.4 1 30.3 i 68.0 143-156 [ iJ ;KV i-10 ;4825*0;54

e:’::u‘"’:. HaTE/ Remans / Notes EN10204/3.1 ks ¢ 1=0  2=07
WmmltD AT 500 T COOLED INSTIUE AIR. /LtRf.me*

KTCS AELECT, FURNACE -NORMALIZED AT 900 C COOLED IN STILL AIR. /CERT.271.EVASI*551906 MEGA* I/

KFLX |ELECT.FURNACE -NORMALIZED AT 900 C COOLED IN STILL AIR. /CERT, 126 . EVASI*548932MEGA*

KANS |ELECT. FURNACE -NORMALIZED AT 900 C COOLED IN STILL AIR. /CERT.9802 .MEGA/ I *548939MEGA*

RXTX |ELECT.FURNACE -NORMALIZED AT 900 C COOLED IN STILL AIR. /CERT.12113.MILL*544874MEGA*HT:1014PSI*

KBAN |ELECT. FURNACE -NORMALIZED AT 920 C COOLED IN STILL AIR. /CERT.01.EVASI*547165MEGA*

Rl R S o

Epreuve | Pos, |  Quantits Code client ] DIMENS IONAL
mr‘}ﬂ*“uwng“‘-*"nmmcn. XS A7SATUSN 2xX5-6 0K
KTCS 4128 80! 1551162 MEGALET Sch. XS A/SA105N 2x8-12 v 0K
KFLX 1129 40 : 1551171 MEGALET Sch. XS A/SA105N 2x14-36 0K
| KANS (130 10) 1127783 MEGALET Sch. XS A/SA105N 4 X10-12 0K
RXTX [131 10} 1127185 MEGALET Sch. XS A/SA105N 6X12 0K
KBAN ;132 320 ;| 1552878 MEGALET S. 3000 NPT A/SA105N 1/2x1.1/4-2.1/2 0K

|
|
L
| | ASME STAMP SEC. |
A | ED._20/0_ app
! . i ;
o | Nt 788 onte 3-18-u1
L I !
|
| ’ ENTE UFFIGIALE DF COLLAUDD CAPD COLLAUDO '
NOTE/ Ramarks / Nates inspaction Authorit Chief Inspection D ,
Servica inspection Officiat Rmonsaml assurancmams __‘

DOC. T. M.EIG.A.

M.E.G.A. S.p.A. - VIA DALLA CHIESA, 3 - SCANZOROSCIATE (BG) ITALY - TEL. +39 035 661280 — TELVAX +39 035 665535
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Bonney Forge - Mill Test Reports Page 1 of 1
| BOWNEY FORGE
MILL TEST REPORTS PO. qroaut ~
MmN v
Wi fie CYRTEN
Mt. Union, PA 17066 C U

CERTIFIED MILL TEST REPORT

Midfield 03/09/11

LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS
55769 /" 112" 6M A105N Thredolet Threaded .~
/C | 0.190¥MN | 0.9904P |0.009v%

1. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF NACE MRO175/ISO
15156-2.

2. THE MATERIAL SUPPLIED WAS INSPECTED AND MANUFACTURED IN ACCORDANCE

WITH EN DIN 10204:2004 EDITION TYPE 3.1 INSPECTION DOCUMENT.
3. CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.
4. THE MATERIAL SUPPLIED IDENTIFIED AS A105N WAS NORMALIZED IN
ACCORDANCE WITH ASTM A105 HEAT TREATING REQUIREMENTS.

THIS DOCUMENT HAS BEEN ELECTRONICALLY SUBMITTED.

ASME STAMP SEC. I
ED. 070/0 ADD

N 758 e #-3- 1

| SRSy i S T ~
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Bonney Forge - Mill Test Reports Page 1 of 1

G
BONNEY FORSE.

LY. A0S 20|

Bonney Forge ’ .

14496 Croghan Pike @ NN

Mt. Union, PA 17066 - .
TaL-6wWm0o14£>-10

CERTIFIED MILL TEST REPORT

Uik

Midfield 03/02/11

LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS
58217

s 3750, 11 48750 /L )
BRINELLHARDNESS: 132 o epe

1. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF}:{ACE MRO175/1SO
15156-2. T

2. THE MATERIAL SUPPLIED WAS INSPECTED AND MANUFACTURED IN ACCORDANCE
WITH EN DIN 10204:2004 EDITION TYPE 3.1 INSPECTION DOCUMENT.

3. CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.

4. THE MATERIAL SUPPLIED IDENTIFIED AS A105N WAS NORMALIZED IN
ACCORDANCE WITH ASTM A105 HEAT TREATING REQUIREMENTS.

THIS DOCUMENT HAS BEEN ELECTRONICALLY SUBMITTED.

Vool 1 B
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a . SEGE AMMING TRAVA R STABIUMENFS. * CERTIFICATO Ot COLLAUDO SECONDO EN 10204 - 31 _zmmm_nd.o,z CERTIFIGATE
(&) > 23361 CESANA BRUNZA ILC; - haly B -
=z [ g m Alb—.l “b m VaG. Pariri, 28 COMPANY WITH QUALITY IANAGEMENT | TRANS AN PIPING PRODUGTS LTD Certit. N. 101 DeltCated 17.09.2011
= < PRODOTY] INDUSTRIALS 8.p,a. T5'. =35 231 555443 SYSTEM CERTIRED HY DNy Fattwa / involce M. 115 Del/Dated 17012011
- Fan +33931.655140 = {SO 9001;2008 = 9335 ENDEAVOR DRIVE S.E, DOT/DeINote N, 143 DaliDatad 1701209
— STANPAESID A CALDD £1 ACCIM GOV - LEGATIE IHCS8 capL Saity.refernoscom TISOA1 CTALGARY, ALBERTA, GA | ™Ma0wa.rOurref N, De¥Datod
— BALA PROVE E ANALIS] MIATERIAL | FMATERIAL TEST DEPARTMENT -
No ~n Pag.5 . ¢
T
OM CDD.COL COLATA  pOs. VS.ORDINE DESCRIZONE CIMIN ACG. A " VISIVD E DIMENS.
o HEAT CODE HEAT ITEM YOUR REFERENCE DESCRIPTION . . DIM. ACCORDANCE TO Wi5. & DIMENS,
wnp d9/76065 D10 B79/TRANS AM WiN 150 RF 2" 160 A103 ASME/ANS] B18.3 SATISFACTORY
u M MATERIALE f MATERIAL C% 8i% Mn% 5% P% C%%h Ni%% Mo% T8 Cud 13 NS K% A% CE%
Qm ASTM A105 0,195 g,240 1,080 0,092 0,010 Q080 0,650 0,010 0002 D150 . 0,801 0,003 0,000 0,027 0,403
: et L fomu RO g *guoaena REDUCTON 0o e HARTaERS FERLENGEAINPACT TEST - Jouistima D b T
(] $2CT. e LENGHTMmE 1=} >0 Nimm2 ey Hom e L= Adm L] TIPOITYPE taibnm - 1 T 3 N2 o o OUSA REF,
12650 50,80 1 3400 549,0 20 58,0 165,0 - 170,0 wv 20 85 81 g o0 .
MATERIALE IN ACCORDO A 7 MATERIAL IN ACC. TO . TRATTAMENTO TERMICO / HEAT TREATMENT FORNG ¢ FURNAGE CRIGINE ! ORIGIN
ASTMASME A 105:SA 105 M -08 CSA 724512 GRADE 248 CAT NORMALIZED AT 520 C - CODLED IN STILL AIR ELECTRIC FURNACE EUROFRE
lﬁu. . .
- COD.COL. COLATA  pos. VS.ORDINE : DESCRIZIONE DIM.IN ACC. A VISIVO E BIMENS.
- HEAT CODE HEAT ITEM YOUR REFERENCE DESCRIPTION DIM, ACCORDANGE T VIS. & DIMENS.
_— 10/70483 Q30 STITRANS AM WINGOGRF 2" XS A105 Cmme \ ASMEIANS] SATISFACTORY
L“ @ VATERIALE § MATERIAL C% i%s .\::m.v % P% Cro% NEG Mp% Ti% Cu% MNb% N3%
= ASTM A10S 0.212°/0,220 1,000 /0,010 /5,691 0,050 ./ 0,080 /0,010 1/ 0,00 0,450 2,001 0,002 0,000
= . ]
Nl h. ﬁﬂ!ﬁ“ndﬂﬂrﬂ:‘.‘ﬂwﬁiﬁ! FORMA, w“_muar”aﬁna MMEW.“__.S’DH..R: huw-.r___ostlm!."d 8!““10“’. v“_._g REINJEWTA } WMPACT TEST JOUL S iy -
[ SECT. mu2 LENOMT men 13 2 N2 >e0 2% N2 »>= R>n N M3 TPOITYPE 10x1Emm ~ 1 2 3 MNremd 1,0% OUAAEF.
o B 128,60 50,80 1 s J/ 5620 320 7 510 1886-1700 Ky 2 350 8% ep o,0
= - MATERIALE IN ACCORDO A ! MATERIAL IN ACC. TO TRATTAMENT O TERMICO ¢ HEAT TREATMENT FORNG ) FURNACE ORIGINE [ CAGIN
= H ASTMIASME A 105/SA 105 M -D9 CSA 224512 GRADE 243 CAT. NORMALIZED AT 920 C - COOLED N STILL AR ELECTRIC FURNACE ELSTAL
a &=
o R ]
= - COD COL. COLATA  pos. VS.ORDINE DESCRIZIONE DIMIN ACC. A VISIVO E DIMENS.
<t HEAT CODE HEAT TEM YOUR REFERENGE DESCRIPTION DiMt. ACCORDANCE TG VIS. & DIMENS.
. - 1670198 03 STYTRANS AM W/N 800 RF 2 XS A0S ASMEIANS] B15.5 SATISFACTORY
> .
= =W MATERIALE f MATERIAL c% S Mn¥. 5% P% Cr% Ni% Ma% iz Cust Vv NB% N% A% CES
~ ASTM 2105 0,210 B,220 10880 0010 0,011 9030 0,050 0,010 0,008 0,150 0,001 D002 0000 0,020 0,410
— o
o~ PROVETTA} TEST SPECIMmY AN BAERVAMENTO ADTTURA, . LF‘”EEE._.&. CONTRADIONE DUREZDN RESL MNIA 1 INPAET TEAT - Jalit Eenz B ERVANENTG .
had -umnnnﬁi..ﬂﬂ nm.-!::xn.ul ?- W.%um_u kﬂl.lo >a02% ﬂm..-u_.ﬂuww > i %o o4 REQu avro.qszmh _Sﬂ.xuuuu TIPQ/ TYPE toaiomn h(~ 1 2 1 zu:m.rn__um..‘.uh oh"ﬂ_m.,.
=2 126,60 50,80 1 342,0 $52,0 32,0 57,0 166,80 -170,0 Kv 2t =11 B9 o0 9,0
DM| M M - MATERIALE IN ACCORDO A f MATERIAL M ACC. TO TRATTAMENTO TERMICO / HEAT TREATMENT FORND ; FURNACE ORIGINE F QRIGHN
% -~ o ASTWASNE A 105/3A 105 M-03 CBA 224512 GRADE 248 GAT.| NORMALIZED AT 920 C - COOLED INSTILL AIR ELECYRIC FURNACE  ELSTAL
Qe
N ” aw
AI =N~}
— ey .
= = NOTE MANUFACTURING 1y ACCORDANCE WITH ORDER AND SPECIFICATION UFFICIC CONTROLLO QUALITA® ENTE UFFICIALE &N COLLAUDG MARCHID PRODUZIONE
o~ PM. NOTES MAYERIAL IN ACCORDANCE YITH NACE MR-D175/2003 ISO 15158 QUALITY CONTROL DEPARTEMENT INSPECTION AUTHORITY MANUFACTURER'S SYMBOL
GNS MATERIAL IN ACCORDANCE WITH NAGE MR-D10372007 ;
Ly 8 ~ - . . orti |
o~ EE~ . : § M@‘&\O\ gmm
. 9qc .
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: CERTIFIED MILL TEST REPORT

LOG NO. F00000000010237 Page 4 of 5
@
Th.e Best \{,al“; i BONNEY FORGE CORPORATION
Price, Qua ity, dervice P.0. BOX 330 » 14486 CROGHAN PIKE + MOUNT UNION, PA 17066-0330
All The Time. (814) 542-2545 + (800) 345-7546 + FAX (814) 542-4908

www.bonneyforge.com

CUSTOMER: CCTF CORPORATION DATE 01/21/2011
CUSTOMER BONNEY ORDER NO. B000089637

ORDER NO.: 4889183-00
: . Q
SHIP TO: CCTF CORPORATION (EDMONTON) P.O.26V001 .~

5407 - S3RD AVE. @ MmN
EDMONTON AB T6B 3G2

Canada oMUy
669

GRADE OR SPECIFICATION NO
CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS

ITEM QUANTITY LOT NO.

14 50 55769 36-8X1/2 6M A105N THRD T SA/A105N
7550032 C0.190 Cr0.040 Cu0.100 Mn0.990 Mo 0.010 Nb0.001 Ni0.020 P0.009
$0.022 Si0.240 V0.025
CE(Long Formula) = 0.38
T/S(PSI) 76,900  Y/S(PSI) 51,200 EL(%) 3090  RA(%) 65.00
Brinell 154 BHN 152 BHN
15 150 58146 »~~ 10-3 X 16000 A10SN THRD T v SA/A105N ,
7552147 A10.004 C 0.200vCb0.000 Co0.000 Cr0.074+Cu 0.2%4% 1.000 0 0.018 v~
N0.009 Nb0.008 Ni0.073vP 0.013v6 0.020 v&i 0230V 0.026 ,/
CE(Long Formula) = 041 v/
T/S(PSI) 78,750 v/ Y/S(PSI) 54,000 VEL(%) 31.85 v RA(%) 56.20
Brinell 147 BHN 147BHN
16 50 58040 36-12 X1 6000 A105N THRD T SA/A105N
7552157 A10.001 C0.200 Cb0.000 Co0.000 Cr0.115 Cu0.250 Mn0.960 Mo 0.024
N 0.011 NbO0.006 Ni0.102 P0.011 $0.025 Si0200 V 0.024
CE(Long Formula) = 042
T/S(PSI) 78,750  Y/S(PSI) 52,500 EL(%) 3045  RA(%) 61.05
Brinell 153 BHN 150 BHN
17 25 57537 8-6 X11/2 6000 A105N SOCK S SA/A105N
7552697 A10.028 C0.200 Co0.003 Cr0.050 Cu0.120 Mn0.990 Mo 0.010 Nb0.0i4
Ni0.040 P0.007 S0.018 Si0.210 V 0.000
CE(Long Formula) = 0.39
T/S(PSI) 74,534  Y/S(PSI) 49,689 EL(%) 3400  RA(%) 66.60
ASME STAMP SEC. I Brinell 139 BHN 139 BHN

ED.__ 2278 AD
Nt 8 owre Feb 15/u

We certify that the data on this sheet is a true copy taken from our records of material -~
furnished us by the production mlll, or as obtained by additional laboratory checks. 909 RM”:'Z)

by

Kylee Ruiz
CMTR: REV2 QUALITY PROCESS MANAGER



' | CERTIFIED MILL TEST REPORT
° The B est Value . LOG NO. F00000000010237 Page 5 of §

X . ) BONNEY FORGE CORPORATION
Price, Quqht‘y, Service P.O. BOX 330 * 14496 CROGHAN PIKE » MOUNT UNION, PA 17066-0330
All The Time. (814) 542-2545 + (800) 3457546 + FAX (814) 542-4906

www.bonneyforge.com

CUSTOMER: CCTF CORPORATION DATE 01/21/2011

CUSTOMER BONNEY ORDER NO. B000089637
ORDER NO.: 4889183-00

SHIP TO: CCTF CORPORATION (EDMONTON)
5407 - 53RD AVE.
EDMONTON AB Té6B 3G2
Canada

GRADE OR SPECITICATION NO

ITEM  QUANTITY LOT NO. CHEMICAL ANALY SIS, PHYSICAL PROPERTES. REMARKS

1. THE FITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER
SPECIFICATIONS.

2. THE MATERIAL SUPPLIED IDENTIFIED AS A105N WAS NORMALIZED
IN ACCORDANCE WITH ASTM A105 HEAT TREATING REQUIREMENTS.

3. THE MATERIAL SUPPLIED AS A105N MEETS THE REQUIREMENTS OF BOTH NACE MRO103-2007 AND NACE
MROI175/1SO 15156-2.

4, CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.

5. THE PRODUCT SUPPLIED WAS INSPECTED IN ACCORDANCE WITH EN 10204:2004
EDITION TYPE 3.1 INSPECTION DOCUMENT. (EUROPEAN STANDARD)

6. THE UNIT OF MEASURE FOR TENSILE AND YIELD (0.2%) STRENGTH ARE IN
REPORTED IN PSI.

7. ELONGATION TEST RESULTS ARE OBTAINED USING STANDARD ROUND SPECIMEN,
2 INCH OR 50 MM GAGE LENGTH.

We certify that the data on this sheet is a true copy taken from our records of material .~
furnished us by the production mill, or as obtained by additional laboratory checks. UAK 90 W

by

Kylee Ruiz
CMTR: REV2 QUALITY PROCESS MANAGER
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SANENG STEEL FORGING COLTD (MILLTEST CERTIFICATD) 5977
SN 311, Jen Hsin Road, Jen Wa . )
Kachsiung Hisien, Tawan N g EN10204-3.1.B{0INSC04973.1.8) Certificata No. SEQ20335
TEL: 07-3724249 ; FAX:07-3712923 o Py Oate: 122372000
N URL: www.saneng.com.tw LD,
o-malk sanangGksts.soed.not.w Order No.: EQDBISKRMID
PRODUCT MATERIAL SPECIFICATIONS DIMENSIONAL SPECIFICATIONS
ASME B16.5-03
FORGED CARBON STEEL FLANGES ASTM A105-05/ASME SA105-07 CSA 224542
CHEMICAL COMPOSITION
hem] CUSTOMER DESCRIPTION QUANTITY S TS T [T 7 ]s [G]CG[ N [M|[V][w®]|N |..nm|.a*
No. PIN E - {0100 |a600 | - - - - -1 - - - -
0350 J0350 | 1.050 10,035 J0.040 |0.400}0.300]0.400{0120]0.000]0020] - .
1 1500 WNRTJ S180 3° A105N SPCE__ 10200 |0.170 [1.100 {0.007 {0011 |0.06010.090]0040]0.005]0.003 J0.005{0009} - 0.409
2 1500 WNRTJ 5160 3° A105N SPCE {0212 |0.280 0880 [0.015 [0.021 |0.008{0.023]0.050 |0.002 | 0.006 | 0.005 | 0.003 0.384
3 150 WNRF 5160 2° A105N w7pce 0211 0240 | 1.000 {0013 | 0014 |0.008]0.019] 0.054 | 0.002| 0.007 | 0.005]0.004 0388
4 150 WNRF S160 2° A105N 3PCE  |0209 10220 |1.020 |0.014 |0.008 |0.008]0.012} 0.054 | 0.002 | 0.005 | 0.005 | 0.008 0.386
5 150 WNRF 5160 3 A105N 20pPcE |0212 o260 | 1.050 |00t J0009 |0.007]0.021]0.054]0.002]0010]0.005}0.003 0392
6 150 WNRF STD 10° A105N «0PCE |0200 {0240 |0.960 |0.016 |0.017 |0011]0.018|0.0520.002|0.007 | 0.001{0.003 0372
7 150 WNRF STD 2 1/2° A1OSN 1opce |o210 |0210 |1.150 |0.007 | 0013 |0.040]0.080]0.030]0.009 | 0.003 | 0.005]0.011 0.420
8 150 WNRF STD 3° A105N s00Pce -~ |0200 |0200 | 1.160 ]0.007 | 0014 |0.060]0.040 | 0.030]0.005 | 0.00310.005]| 0.010 0.408
9 150 WNRF STD 3° A10SN 25pCE 0490 0170 |1.130 [0.017 | 9015 L 19000 0,100 0.005{ 0,003 %.B 0.009 0409 Y
10 _._Ssz_a“ st aosn] 7 JAPCE  |0217,40.240,11.040 40.014 {0003,/ 0.00240.011y 002440,006.40.005 | 0.008 0.3973
Hest No. TS.(CY) YS.("1) EL (YD Hardness | RA(*1) tmpact Teat B HEAT TREATMENT("2)
e OMPA) | (4PR) %) H8) (%) Teerp: taterial Supplier -]
No. ﬁm 4850 2500 20 - 300 Minimum: _Joule . N
- - - 187 - 1 2 3 W REMARKS
1] 2152 5158 335 N2 155 668 OEMK BSTHRS
2|  s40m0 s080 | 3001 30 157 70 NTMK %ﬂﬁ!wﬁsfo,m\znsggg
3| . 2 5099 | 3187 352 154 660 NTIMK CONFORMS WITH Z245.12 CAT | GR248 SOUR
4| 921027 511.9 3432 26 155 680 NTMK SERVICE-05
5 831275 $09.9 338 342 155 68.0 NTK TEST SPECIMEN ox.mzq.a._uoz.. TRANSVERSE
s| s15893 5050 | 3060 330 157 67.0 NTMK SOE12274/PORS7E027524
71 13188 1.7 377 34 153 677 OEMK
8l 13144 5198 s 32 150 659 OBMK
9| 10828 501.1 3020 350 150 | ess OEMK
o} [2106] 5099 o 3217 _\_ ns /| 157 4 e NTMK
1. T.5. o Tensde Strength, ¥.S.=Viai Strength, E.L=Elongation, RA cReduction of Area.
2 N=Normalized, A=Annealed, Q=Quenched, TsTempered, S.T=Solution Trosted, S.R=Stress Refieved,
A.C=Ak Cooled, F.CoFurance Cooled, W.C=Water Coaled, 0.C=02 Cooled.
*3; C.E.Valus =C + (Mn /8) + (Cr + Mo +V) /5 + (Ni + Cu) 1 15
hereby certify that ihe material has boen tested in accordance with the above specification and
with the calied for by the above order.

ASME STAMP SEC. II
Ep._ 2O/ A

C -7 .
T BB owte_Feb 14/n




OGN 3
Contract No.: 06HGC06326 @ 3 0\ .
L/C NO. 6FAHDS-00413 S go HUNAN HENGYANG STEEL TUBE (GROUP) CO., LTD Add: 10 Dalixincun, Hengyang City, Hunan, China
P.0.NO.: PO.1521137-08-4900-A. W MILL TEST REPORT Tel and Fax: +86 734 8873739 8872942
" Name of Customer: CE FRANKLIN Cable: 6993
Description: Seamless Carbon Steel Pipe For oil And Gas Use Date: JUL. 11, 2006 P.C. 421001
TOTAL: 1052PIECES, 39BUNDLES, 78.249MT, 21040FT Page: 1/1
sPec: ASTM >mwm.uo§>.smw.~cowm. ASME m>mwm\m>3mm.mo§. API 5LB/X42, PSL1-2004, NACE MR-0175-1999 CERTIFICATE NO: 0602014
NO. mwww: m%we Mmmww SIZE | BUNDLES | PIECES FEET oc%%? Whot
1 967200404 | 0612441 X42 270, 154”%20FT -3 137 2740 4.549 N/A
2 966403024 | 0623518 X42 27%0. 218" *20FT 6 258 5160 11.772 N/A
3 967400104 | 0623856 X42 3740, 216" *20FT 6 220 4400 15. 148 - N/A
4 966203008 | 0612432 X42 37%0. 300**20FT 7 163 3260 15.172 N/A
5 966403003 | 0623562 X42 47%(). 237" *20FT 8 149 2980 14. 598 N/A
6 | 966102904 | 0623809 X42 > 47%0. 337"%20FT <= 9 125 2500 17. 01 N/A
NO. DELIVERY NONDESTRUCTIVE TEST CHEMICAL ~COMPOSITION . %,
CONDITION EDDY CURRENT TEST ULTRASONIC TEST |C ISi Mn P S Cu  |Ni Cr Mo A\ AL CE Mn/C
1 HOT-ROLLED OK N7A 0.17 [0.47 [0-85 [0.010 {0.005]0.06 J0.04 0. 02 0.02 10.002710.00 ]0.327 | 5.0
2 HOT-ROLLED OK. N/A 0.16 10.44 10.86 [0.016 [0.010]0.10 0.0¢ ]0.04 0.02 Jo.o1 0.00 }0.327 | 5.4
3 HOT-ROLLED OK N/A 0.17 10.41 ]0.84 10.011 [0.006]0.08 [0.04 10,06 0.01- 10.001 ] 0.00 [0.332 | 4.9
4 HOT-ROLLED OK N/A 0.17 10.45 J0.85 [0.011 {0.005[0.04 10.04 o 0z 0.02 10.004 [ 0.00 {0.326 | 5.0
5 HOT-ROLLED OK N7A 0.18 10.43 0.85 10.019 ]0.006}0.10 ]0.03 0.03 10.02 .01 [/0.00 [0.342 | 4.7
6 HOT-ROLLED OK N/A 0.17 ~710. 35 0. 80 40.015 0. 006#0. 09 710. 02 A0 03 ¥/10.03./]0.006 4 0.00 [0.325 | 4.7
NO °b (PSD os (PSI) & (%) Ak (D HARDNESs| HYDROSTATIC FLATTEN BEND
TENSILE STRENGTH YIELD STRENGTH ELONGATION IMPACT . TEST TEST TEST
-l 82650 53650 30.0 N/A HRC 5.0 3000PSI - N/A OK
2 83375 53650 29.0 N/A HRC- - 7 3000PSI N/A OK
3 79750 52200 34.0 N/A HRC 6.0 3000PSI OK N/A
4 77575 50025 36.0 N/A .- HRC 7.5 3000PSI OK N/A
5 76850 50025 36.0 N/A HRC 6.0 2650PS1 OK N/A
> 6 79750 .~ 51475 .~ 32.5 .~ N/A HRC 6.5 3000PSI
REMARKS: 1. we hereby certify that the material has been manufactured, sampled, tested and inspected in accordance with the

required standards.
2. Properties compliance to DIN 50049 3.L.B/UNI EN 10204 3.1B. ’
3. BRINELL /Rockwell hardness certified to NACE MR-0175-99.

4. SPECIMEN SIZE: (Pipe end, Longitudinal, Gauge Length=2")

ASME STAMP SEC. ||

A. For pipes<{1" full length specimen were used; Z ofo
B: For pipes > 1" longitudinal strip specimen were used; the width of the mb.%%..&@m:
5.MATERIALS CONFIRM TO ANSI B36.10. i a
| NT.__ e paTE_ /= /7Y

6. Origin: Made in China.




Contract No.: 2110001594-1

HENGYANG VALIN STERL TUBE €0.,LTD
L/C NO.: OFAHD5-00549 : -t

Add: 10 Dalixincun, Hengyang City, Hunan, China

P.ONO:: ab&&%.oxbsf,ga MILL TEST REPORT Tel and Fax: +86 734 8873739 8872042
Name of Customer: CE FRANKLIN Cable: 6993
DESCRIPTION; SEAMLESS CARBON STEEL PIPE FOR OIL AND GAS USE. Dute: AUG. 11,2010 PC. 421001
TOTAL: BUND - Page: 112
SPEC, stgiaggég.blgg NACE MR-0175-200¢/ CERTIFICATE NO: 2010010814
130 15156-2(REGIO | 3)/MR-010/33 (CSA 2245.1 GRADE 290 CATEGORY 1) '
BATCH | HEAT STEEL QUANTITY
NO. NO. NO. GRADE SIZE BUNDLES PIECES FEET o) ACTUAL WEIGHT(MT)
1 907402410 | 1024614V X42/GR. 290 2"*0.154"*20FT 8
3 2 9072023, 1013164V ] | GR. 290 2"*0.218"%2 21
3 | 907402512 | 1024623V 3%0.216" ]
90740251 1013166V 3"40.216"*20FT 7
907402514 | 1024625V s 3"%0.216"*20F 2
DELIVERY
s 0. 26)1. 10
0.2711.10
0. 2411. 03
1
R . . A . N . 01
N NOo T — HYDROSTATIC [ oo
Simel TSP o el A A 3L N R ; N —N/A ; 3010 NA
3010 OK
3010 OK
OK

QUALITY MANAGER:
ADD,

7. % n/C. ,_ | *zﬁihtlk\! DATE /= /0~//
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CERTIFIED MILL TEST REPORT @
®

The Best Value ’ Lo No, 317011 oace |

Price, Quality, Service sowney ronae

All The Time. e S0 14 COGHAN PIKE + MOLNT UNGH, PA 17066020

YAWI.bonnaytorge.com

CUSTOMER: CCTF CORFORATION Date 12729707
CUSTOMER'S Order No.:1882398--00 Bonney Order R§00023147

yTO: CCTF CORPORATION {EDMONTON)
SHIPPED TO: 3407 ~ S53RD AVE.

EDMONTON, ABT&B 302 Canada

GHADL O 5P CIHCATION NGO
ITEM QUANTITY LOT NO. CHERICAL ANALYSIS PHYSICAL PROPLATIES REMARKS

BA/A109N

ooz & 36932 7330689 20~16X3 STD AL1OSN WELD B
¢ .R10 MN 1,030 P .007 8 . 023 SI . 200
NI . 030 Cy .110 CR . Q40 MO . 100 Vv . 000

AL . Q20 NB . 013

CE(LONG FORMULA) = 0, 42

T/S 77423 Y/8 %3000 EL 31.80 RA 64, 4%
BRINELL HARDNESS1: 139 HARDNESS2: 137

210 854 37259 7550001 8 =3 X 1/2 3000 A1O05N THRD T
c 200 MN 1.030 P .008 8 . 019 SI . 220
NI . 030 cu . 100 CO . 003 CR . 040 MO . 020
v . 000 AL . 020 NB . Q18

CE(LONG FORMULA) = 0. 3%
T/S 71300 Y/8 44800 EL 35. 00 RA &6. 00
BRINELL HARDNESS1: 139 HARDNESSZ2: 139

oRa 98 37193 7532147 10 ~3 X 1 4000 A1OSN THRD TolL

ED.

INT.

C _-. 200 MN AQOQO P <009 B _ 021 SI 200
- NI 130 CU _ 210 CR .-120 MO _—~040 V . 003
Al. . 023 NB . Q01

ASME STAMP SEC. I\ CE(LONG FORMULA) = 0,42

T/8 76133-Y/S 31003 EL 31°85 RA 64. 52
00227 BRINELL HARDNESS1>" 132 HARDNESSR: 132
_2oed ANt

b patEs2- 272700
o

CC 7/
Tt

70530

*xdnd CONTINUED ON NEXT PAGE ##tx#n

W carlity that the data on this sheet Is a trua copy takan from out records of materlal furnished us by

§ obtained by add . ory checks.

Cris Boozie

CMTR: REV 1 QUALITY PROCESS MANAGER

/

Soly voz w9

(. S0g 0L




E P 1550677

- ' CERTIFIED MILL TEST REPORT
' LOG NO.  F00000000003094 Page 3 of 5
®* The Best Value -

. ; , BONNEY FORGE CORPORATION
Price, Quahty, Service P.O. BOX 330 » 14496 CROGHAN PIKE » MOUNT UNION, PA 17086-
All The Time. (814) 542-2545 » (800) 345-7546 » FAX (B14) 542-4908
www.bonneyforge.com
CUSTOMER: CCTF CORPORATION DATE 06/10/2010
CUSTOMER ’ BONNEY ORDER NO. B000076170
ORDER NO.: 4888174-00 : —
! - L - P
SHIP TO: CCTF CORPORATION (EDMONTON) P 0. 6 I 02 |‘>2 ce i QAN‘{,
5407 - 53RD AVE.
O EDMONTON AB T6B 3G2 . 1o 147 3
: Canada 74
&/ U/
&/ K 0
_ GERADE GO SEE CIFHCATION NO)
\ LOT N() CHEMICAT ANAL Y SIS PHYSICAL PROPERTIL S W MARKS
V 9 250 57991 10-3 X 16000 AIOSNTHRD T SA/A

105N
7552147 ' : ' A10.019 € 020000003 Cr o.o40/cuo.o7ovﬁ?n.000\'§bo.ma Ni 0.020¥
P 0.007v% 0.022 &i 0.2206n 0.010 V 0.003,”
T/S 70,000 .~ Y/S 48,750 «~ EL 3230 « RA 63.75

Brinell 130 BHN 132BHN
. 10 25 57610 11/2-11/4X3/4 3M A105N SOCK S SA/A105N
7550019 Al0.018 C0.200 C00.004 Cr0.030 Cu0.080 Mn1.030 Mo 0.010 Nb0.016
. Ni0.030 P0.006 S0.023 Si0.240 V 0.000
CE(Long Formula) = 0.39
T/S 75,500 Y/S 52,500 EL 33.00 RA 67.00
Brinell 147 BHN 147 BHN
11 100 57894 5-4X1 3M A105N SOCK S SA/A105N
7552483 C0.200 Co0.003 Cr0,030 Cu0.080 Mn1.110 Mo0.010 Nb0.013 Ni 0.030
P0.009 S0.022° Si0.190 V 0.004
CE(Long Formula) = 0.40
T/S 73,375 Y/S 51,250 EL 31.65 RA 5490
Brinell 130 BHN 130 BHN
R ¥} 50 57415 . 24-14 X11/2 3000 A105N SOCK S SA/A105N
7556066 : ' Al0.023 C0.190 Co00.003 Cr0.040 Cu0.100 Mn 1.040 Mo 0.020 Nb 0.016
Ni0.030 P0.010 S0.019 Si0.210 V0.000
CE(Long Formula) = 0.38
' C. I T/S 74,375 Y/S 52,250 EL 3325 RA 67.90
ASME STAMP SEC. Brinell 137 BHN 139 BHN

ED. 2027 pan_<o29
Nt SBE oate [2=1¢=r€

We cartity that the data on this sheet is a true copy taken from our records of material
furnished us by the production mill, or as obtained by additional laboratory checks. bj—QQA'J- o ! : | Q w

| ' Billie Jo Clemens
CIWTR: REV2 QUALITY PROCESS MANAGER -

i
|
‘|
|



UEL. 1M LYY DL v gunney 1TUrEE dnIpping NO. /149 r.o¢

AN

Certificat d'essai/Test Certifica ArcelorMittal

Usine de Longueuil / Longueuil Works

Vendue & - Sold to Expédié 2 - Shipped to

BONNEY FORGE CORP. BONNEY FORGE CORP.

14496 Croghan Pike 14498 Croghan Plke

MOUNT UNION PA 17066-0330 MOUNT UNION PA 17066-0330

ETATS-UNIS ETATS-UNIS

Nodecom.  No de bon de comm. Connalgsement Date.expé. Dale du cert No de Cerifical
Sele arder Customer Order Bill of fading Dale shipped  Certlficate Date Certificate no
55503 2261984 801706861 2010/03/01 2010/03/01 0000055241
Arlicle Description No Matérlel No place Polds expédie Coulée
item Malerial No Parl No Walght Heat

000002 SBQ Bars, Rounds, Cut to Lenght 20015625 302937 4),7680LB C7949%___ 01
1.79" BF-MS§-25 18'00" .
Q

ANALYSE CHIMIQUE-CHEMICAL ANALYSIS (%)
ALt ALS

Coulde/Reat: [ M |4 8 81 Cu Ni Cr Mo v Nb
79495 _ 01 o.aoo;/i.oo \/o.oov\/o.ozz vo.22 V007V 0.02 v 0.04 v 0.000170.003v0.013  0.019 0,017

Coulée/Reatr N sn Tit Bt Ca Pb As Ca 8b [} C.R,
C79485_ 01 0.0039 ©¢.010 0.001 0.0003 0.0015 0.000 0.001 ©.003 0.001 Q.60 0.38

ESSAI JOMINY - JOMINY TEST(hRc)

Coulde/Hest: JH  J1 J2 93 3¢ a5 76 38 J10 J12  J14  J16 J20 J24  J28 932
©79495__01

PROPRIETES MECANIQUES - MECHANICAL PROPERTIES

Coulée s Yield Tenaile Blong 2¢ ROA Hard. Redue.

Heat : L Elas. L.Ultime All 50mm Striction pyreté ratic
(KsI) (KsT) P (%) P (%) (BRN)

C79495__01 45.1 5.7 v 4.5 V £9,9 161 12.6
156

FPPROVED
ASME STAM? SEC. 1 JUALITY CONTROL DEFT.

ED.__Z__”?_Z—ADD.______LM oy __/

T 50 oatesZodzie GATE

PR NEL S

Remarquas/Remarks:

Thig scteel was made In Canada

MATERIAL WAS NOT EXPOSED TO MERCURY OR ANY METAL ALLOY THRAT IS LIQUID AT AMBIENT TEMPERATURES
DURING PROCESSING OR WHILE IN OUR POSSESSION. THE MATERIAL IS LEAD FREE AND THIS MATERIAL 18
NO; R;.‘PAIRED BY WELDING. MATERIAL MANUFACTURED IN ACCORDANCE WITH QUALITY SYSTEM DATED:
09/06/2% REV.#1

Signature:

Mélaliurgie {A/Q) it @'wmv—

Melallurgy (Q/A)
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INSPECTION CERTIFICATE

CUSTOMER
ORDER NO
SHIPPER
COMMODITY
STANDARD

SPECIFICATION
NMILL WORK NO

HEAT NO
PRODUCTS PCS

HEAT TREATMENT :
DEOXIDATION

CHEMICAL COMPOSITION (%)

:CE FRANKLIN LD
:2512305-0R-2100
.SUMITOMO CORPORATION 057 KEF 2067/1 0P15S091101
-SEAMLESS STEEL PIPE WITH BEVELLED ENDS 30 DEG
.CSA 1245. 1-07 CAT. T GR. 290 ASTM A106-08 /

-BYYFOT25

0D .88 9mn W.T.:5. 5am LENGTH:6. ln QUANTITY:4T3pcs. WASS:3263Zke
- 10K8881 _ - = G
473 = f76;> (ol
AS ROLLED
KILLED

SUMITOMO METAL INDUSTRIES, LTD
WAKAYAMA STEEL WORKS (KAINAN)

960-100, FUNOO, KAINAN, JAPAN
1/1  DATE :2010-09-16

CERTIFICATE NO. :BYYF0725-01 PAGE :

ITEM NO. |

EA&G

EG.
ASME 2007 (A09) SA-106 GR. B NDE
APT 5L 43EDITION PSL-1 GRADE B/ X42 —

NP - Yoo (& z‘@ﬁ@‘ 0. 2015

TS W P S G Cr N Mo Ti Vv Noo B U4 W ¥V1 +CEQ ‘
13 YRR Y %2
SPEC. MIN. - 10 ™ - - - - - T T oToo T - - - J
MAX. 2l 26 50 106 30 30 40 40 40 15 4 8 1 1100 3 15 40
FAT NO.
J0K8881 il 90 23 82 05 8 1 5 2 1 0 0 0 08 0 0 37
ol 20v s/ e/ 16/ 37 27 57210 o/ 0 0 10 0 0 38
o 20 23 95 15 3 2 5 2 1 0 0 0 010 0 0 38
ol 20 22 9 15 3 2 5 2 1 0 0 0 0N 0 0 38
bl 21 25 o5 16 3 2 5 2 1 0 0 0 0 W 0 0 39

#1 R:LADLE & PRODUCT AN
#VN:Nb4V  sVI:NbtViTi

1000 OTHER:X100 +04: CutNi+CrMotV
TCIENT BY CSA STANDARD

ALYSIS L:LADLE ANALYSIS P:PRODUCT ANALYSTS 32:X
tCEQ:C+Fan/6+Si/24+Cu/l5+Ni/20+(Cr+Mo+V+Nb)/5+SBI F=COEFF

TENSILE TEST

¥s TS L
IR 3 %
SPEC. MIN. L B N 290 M 414 22
MAX. L B W~ M- -

HEAT NO.
J0K8881 L B N 322 510 36
L B M 348\/':1 509 ¥ 33

TYPE OF SPECIMEN:STRIP 19mm WIDTH
+3 UNIT M:MPa_GAUGE LENGTH:50. Onm KIND OF YS:

+] SAMPLING DIRECTION L:LONGITUDINAL +7 SAMPLING POSITION B:BASE METAL

0. 5% EXTENSION UNDER LOAD

FLATTENING TEST: ACCEPTABLE ASME STAMP SEC. |l
VISUAL & DIMENSIONS: ACCEPTABLE

HYDROSTATIC TEST 20. 7WPa: ACCEPTABLE ep.__Loe7  ADD._Z2° 7
ULTRASONIC EXAMINATION: ACCEPTABLE

NACE NRO103-2007/NRO175/15015156-2/2003: SATISFACTORY T,k DATE J 840

E_HEREBY C%RTIFY T%AT

¥
ACCORDANCE ¥YTH

/\/O P() te S/;jr( o0& &

T

SCRIBED HAS BE%N MANUFACTURED, SAMPLED, TESTED. AND INSPECTED IN
STA TISFI S

E S
DARD S THE REQUIREMENT

=

ABOV

%An Impor

his certjiicat

g strictly pro

L[ yoa have any
ax. No.

1?01 Megsa§e To Ou
Mibit

E IS a0 L eothL

MANAGER. QUALITY ASSURANCE SECTION

. ) N03063456K\0

ized use o[,thls certification
ct to crimina gr?secutlom

1 as shown below;

8>

or products listed. MOdl{lC

s may be regarded as forgery of documents an subje
ation, -you can contac{ us by facsimile or e-mal
ppésumi tomometals. co. Jp

usiome

only f ation to orduBauthor

)
PR
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¢ " €
ﬂ\mtt v . M/A)D
—— , ) SIDERCA SALC.
A » ¥ Or lorge A, Simini 250
Tenaris INSPECTION CERTIFICATE . .4° b s s
S A (56) 3483 433100 e,
(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991) @r & {54) 3483 433405 fax
Cliente / Customer Expediente/ Manufacturing Order Numero / Number Fecha /Date Pé4g./Page
VAN LEEUWEN PIPE & TUBE (CANADA) IN 5/4232.02 551800 16/10/2010 115
Producto / Product Orden de Compra/ Purchase Order ftem | Referencia del Cliente / Customer Reference
CARBON STEEL PIPE-HIGH TEMPERATURE SERV. 45001342 00905
A\
Norma / Standard 0 Grado/ Grade Extramos / Ends
ASTM/ASME A/SA 106 + CSA .1-07 + P00373/0+NACE MR0175/0103+PRO LP-006 B/280 CAT I SS BEVELLED AT 30 DEG. ASTM
Dimensiones / Dimensions Schedule Nominal / Nominal Weight Longitud / Length Superficie / Surface Cantidades / Quantities
€0.30 x 391 mm 40 544 KGMT S.R. (SP) .z._.waamg VARNISHED 296 Pz 193061 m 10749 Kg
238 x 0.154 inches M A 3.65 LBFT 296 Pcs 6334.02 Ft 23697 Lb
ENSAYOS DE ._.z>no_Oz \ ._.mzm__.m TEST
r”. de Temp Dureza / Hardness
Colada [Ensayo Condicidn de la probeta M..S Dimensiones | Seccién 1_..!8_- \ So.a ue!.ns Rotura/U.T.S Tipo !/ type:
Offset Method * |- EUL. ;& )
Specimen condition Tost Size Area | Req. V. |EUL| Req. _ Req. | V. | Req. Req. Req.
Heat [Testhe Temp min | obt Min cz. | Min | obt. | Max Min [ v.obt  [Max
EBTF%. Ext.| N [Tipo 0.2% .
Zone PIT |TypejOri} °C mm mm2 M % !v- Mpa
40538 | 755344 cB | PRO | ™ ST [ L JTART] 1901 X 385 | 7468 os | 200 | 4403 v 415 | s67.3
d Lo
P =

2007 App. Roo9

%

DATE /2 ~0F-16




Tena

ris

INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.18: 1991)

SIDERCA SALL,
Dr lorge A. Sirmini 250

{B2BCAMHA) Campana
Buerios Aires, Argerrtina

(54} 3489 433100 tel.

" P= Andinia do i
AGIV+NBYSHE'B) | it

SR 8

m%>_<=u SEC. Il
\uoﬂ Aop.Fe09

{54) 3489 433405 fax

Cliente / Customer Expedienta/ Manufacturing Order Numero / Number Fecha/Date Pég./Page
VAN LEEUWEN PIPE & TUBE (CANADA) IN 5/4232.02 551800 16/10/2010 215
Producto / Product "2 "2 ™1 Orden de Compra/ Purchase Order ltem | Referencia del Cliente / Customer Reference
CARBON STEEL PIPE-HIGH TEMPERATURE SERV. 45001342 00905
Norma / Standard Grado / Grade Extremos / Ends
ASTM/ASME A/SA 106 + CSA Z245.1-07 + PSP00373/0+NACE MR0175/0103+PRO LP-006 B/290 CAT | SS BEVELLED AT 30 DEG. ASTM
Dimensiones / Dimensions Schedule | Peso Nominal / Nominal Weight Longitud / Length Superficie / Surface Cantidades / Quantities

6030 x 391 mm 40 544 KGMT S.R.(SP) LINT gmﬁx._. VARNISHED 296 Pz 1930.61 m 10749 Kg

238 x 0154 inches 3.65 LB/FY 296 Pcs 6334.02 Ft 23697Lb

ENSAYOS w:_g_OOml / 0 :m_s_0>_.. >z>_.<mmm
%% [ %i%|%l%j%|%]%]l%i%]|%]|%|% % | %] % . % % % % % % %
om.!:QSoio._vmz_<>_a=o=>uz_.dvvmvoa-,w_o-mzo:n Ce1 1Co2| Pem [Sum1{Sum2 |Sum3] R1|R2 [R3
x 100 x 1000 . X 10000 x 100 x 1000

Colada | Heat| Max | 25] s0{ 13s| 40| 15 30| 35| 400] a0 400 110} 110 10

Hoat Min 10 29 |
Ensayo | Prod| Max | 25] 50| 135] 40| 15 30} 35| 400} 80 400 110} 110

Test Min 10{ 29 '

40538 Hom | 15 1241104 2} 2’
( 755344 Prod 15| 23} 108 3]

Prod 15] 23 110




Tenaris

(Y

INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991)

SIDERCA S.ALC.

Dr Jorge A, Simini 250
{B8280AMMHA) Campana
Buenos Aires, Argentina

(54) 3483 433100 te!.
(54} 3489 433405 fax

& = Monograma / Monogram SIDERCA
MM.YY = Mes / Afio Month / Year

NNNNN = Namero de tubo / Nbr of pipe
Y/T= Afio/ Trimestre Year/Quarter

LLL = Longitud / length

PPP= Peso/Weight
HN)XOOOX = Colada / Heat

Cliente / Customer Expediente/ Manufacturing Order Namero / Number Fecha/Date Pég/Page
VAN LEEUWEN PIPE & TUBE (CANADA) IN 5/4232.02 651800 16/10/2010 3 + 5
Producto / Product ) OEQ.. de Compra/ Purchase Order tem | Referencia del Cliente / Customer Reference
CARBON STEEL PIPE-HIGH TEMPERATURE SERV. 45001342 00905
Norma / Standard Grado / Grade Extremo / Ends
ASTM/ASME AJSA 106 + CSA Z245.1-07 + PSP00373/0+NACE MR0175/0103+PRO LP-006 S Br290 CAT 1SS BEVELLED AT 30 DEG. ASTM
Dimensiones / Dimensions Schedule |Peso Nominal / Nominal Weight Longitud/Length - | Superficie / Surface Cantidades / Quantities
60,30 x 391 mm 40 5.44 KG/MT S.R. (SP) INT BARE /EXT VARNISHED 296 Pz 193061 m 10749 Kg
238 x 0154 inches 3.66 LBFT : 296 Pcs 6334.02 Ft 23697 Lb
Marcas / Marking

@= Monograma / Monogram AP!

Prueba Hidrsulica / Hydroslatic Test

Prosion/ Pressure Tiempo / Time _Resuttado / Results
Unidad / Unit Valor/ Value _Segundos / uw»“:ﬁ Satisfactorio / Satisfactory
PSI 000 v~ 5,00 C .

Estarcido (Tubo) / Stencilling (Pipe)

*FABRICADO POR TENARIS SIDERCA*

TENARIS SD MM.YY ASTM/ASME A/SA106 60,3 3,91 543 2 SCH40 STD 8/280 CAT | 8S SEAML

ESS 207KPAX100 NDE CSA 2245.1-07 PO 4

*MANUFACTURED BY TENARIS SIDERCA*

RGENTINA HNXXXXX NNNNN LLLL PPPPP

|. “PROCESO DE ACERACION*

VINIO.

- FABRICACION DE ACERO: FUNDICION POR

§0-15156-2.

"ACIERAGE PROCESS®

ROCESS*
CTURING PROCESS :
Ls*
D DIMENSIONAL INS
CONDITIONS*
EPAIRED BY WELDING.
L COMPLIES WITH NAG)
SS ACCORDING TO NAE

ASME STAMP S..C. ..

2207 amn.ge27

NT.___ 7 owre/2-08-10




SIDERCA S ALC

“-I.Il - WMQ n S i i 250
Tenaris INSPECTION GERTIFICATE e
(BS EN 10204 3.1: 2004 -1SO 10474 3.1B: 1991) 54) 3480 433405 fax
Cliente / Customer . | Expediente/ Manufacturing Order Niumero / Number Fecha/Date Pég./Page
VAN LEEUWEN PIPE & TUBE (CANADA) IN S 5§/4232.02 551800 16/10/2010 4 | 5
Producto / Product " |Orden de Compra/ Purchase Order item | Referencia del Cliente / Customer Reference
CARBON STEEL PIPE-HIGH TEMPERATURE SERV. 45001342 00005
Norma / Standard oo | Grado/Grade Extremo / Ends
ASTMASME A/SA 106 + CSA Z245.1-07 + _ PSP00373/0+NACE MR0O175/0103HPRO LP-006 . B/290 CAT I SS BEVELLED AT 30 DEG. ASTM
Dimensiones / Dimensions Schedule {Peso Nominal / Nominal Weight Longitud/ Length ‘| Superficie / Surface Canlidades / Quantities
6030 x 391 mm 40 544 KGMT S.R. (SP) - INT BARE /EXT VARNISHED 296 Pz 193061 m 10749 Kg
238 x 0154 inches 3.65 LBIFT N 296 Pcs  6334.02 Ft 23697 Lb
*NORMAS* *STANDARDS*

-EDICION DE LA NORMA: ASTM A 106/A 106M-2008

-EDICION DE LA NORMA: ASME SA 106/ 2007

-EDICION DE LA NORMA: NACE MR 01-75 - ISO 15156-2 : 2003
- EDICION DE LA NORMA: NACE MR-01-03 EDICION 2007
EDICION DE LA NORMA : CSAZ245: 2007

-mo.._._._oz OF REGULATION: ASTM A 106/A 106M-2008
-EDITION REGULATION: ASME SA 106/ 2007

-EDITION OF REGULATION: NACE MR 01-75 - ISO 15156-2
-EDITION OF REGULATION: NACE MR-01.03 EDITION 2007
-EDITION OF REGULATION : C

:2003

Observaciones / Remarks

HEAT TREATMENT: AS ROLLED.
NON DESTRUCTIVE TEST: SATISFACTORY.

FIONS CONTROL: SATISE

) _vamn.ﬂoz _sm._.Ich U.T. LONG./ TRANSV. nmxw.%.@ﬁmw NOTCH 12.5 % + M.P... LONG./TRANSV. (EXT. /INT.) OZ ENDS + WM.P.l. ON BEVELS.




SIDERCA S.ALC.

AR *
— - Dr lorge A, Simini 250
w—— B2804M
Tenaris INSPECTION CERTIFICATE P
(BS EN 10204 3.1: 2004 - ISO 10474 3.18: 1991) it g
Cliente / Customer Expediente/ Manufacturing Order Nimero / Number Fecha/Date Pég./Page
VAN LEEUWEN PIPE & TUBE (CANADA) IN 5/4232.02 551800 16/10/2010 5§ | &
Producto / Product Orden de Compra/ Purchase Order itemn | Referencia del Cliente / Customer Reference
CARBON STEEL PIPE-HIGH TEMPERATURE SERV. . 45001342 00905
Norma / Standard s Grado / Grade Extremo / Ends
ASTM/ASME A/SA 106 + CSA Z245.1-07 + PSP00373/0+NACE MR0175/0103+PRO LP-006 - | B/290 CAT | §S BEVELLED AT 30 DEG. ASTM
Dimensiones / Dimensions Schedule }Peso Nominal / Nominal Weight Longitud / Length Superficie / Surface Cantidades / Quantities
6030 x 391 mm 40 5.44 KGMT S.R. (SP) INT BARE /EXT VARNISHED 296 Pz 1920.61 m 10749 Kg
23/8 x 0454 inches 3.65 LBIFT 296 Pcs  6334.02 Ft 23697 Lb




LGB Rebms o (1) (2 0.68 T

P.O.# 25523830P2100 1tems 1 Wﬂjbﬁ/}/’ PO ‘ZS~§,’2 585

HEAT NUMBER 56160 1X3-36 6000# FS THREADED PIPET

TRANS AM PIPING PRODUCTS - REV'D BY: N A105N “37”50

Shipment/sSeq #: S 4 - 1390

NUCLEAR PRODUCTS

Muoufacturer nfﬂ!l! & Pressure Vessel Commun

4407 Haygood St - Houston, TX 77022 Page: 1
Phone: 713-698-3633 Fax: 713-698.3528
A Division of BONNEY FORGE SOLD TO: TRANS AM PIPING (CALGARY)
70285 — 44TH STREET § E
This product has not come in direct contact with meccury or any CALGARY, AB,CN T2C 4EB
of its compounds, nor with any mercury containing device em-
ploying a single boundary of contaloment. No welding performed.

We certify that the contents of this report are correct and accu-

rate and that all test results and operations performed by WFi or MTR #3 81e08

its subcontractors are In compliance with the material specifica- i, YA

tion and requirements of the referenced code or standard and PO #: CI-24-380

that the material conforms to the dimensional requirements of SALES ORDER #: C40%5421 DATE: @7/16/2004
the order. This document is In sccordance with EN10204 3.1.B.

Material grade verified on alloy material using 8 PMI analyzer.

CERTIFIED MATERIAL TEST REPORT

MATERIAL: A/SA105N @1 HERT CODE: 5616@ ‘/6
ITEM Quantity Description
26 ' 36 -3 X1 €20@ THP
A/SA105N

CHEMICAL COMPOSITION:

LADLE MN P S SI cu
§6190 ~ 8,970 ~ 0.033 / 2.020 2. 250‘/ @. 180\/

v NB
e.012 v/ 2.024 /0. 001

NI

3. cce v .08e o

CARBON EQUIVALENCY: LADLE Q. 391
MECHANICAL PROPERTIES:
TENSILE PSI YIELD PSI ELONG % RR % HARDNESS

PRODUCT 79, 50 v 54,000 / 31, 65% / €6, 35% 144 BHN 1359 BHN /«
Normalized

Marie Dehmer ,
Quality Rssurance Representative

ASME STAMP SEC. |
ED.__ 2927 ppp_Fov 9
INT. %(7 DATE /Z-0%-ca
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<S> VAN pip-B060 /

61120 V| 12799Y

INT.

MILL TEST CERTIFICATE Dochment pamber Dagslpages
SPEC 1252/72/ PO 2022128-OR, TMK PO #: 03-0413 Date of issue: 06.03.2009
miﬁé(gém wﬂmciwm%wxm DESCRIPTION OF GOODS: :
OGSC CARBON STEEL SEAMLESS PIPES ACCORDING TO API 5L GR. B AND
623401, 1 ZAVODSKOY Gr.X42 (PSL2) (44TH EDITION/ YEAR 2007) ASTM A53/AS3 M, Gr. B 2007y
_uwosw.NU KAMENSK — ASME SA 106, Gr. B (2004)/ NACE MR-01-75/1SO 15156-2 AND MR-0103/ “CE FRANKLIN LTD” v
cEme.dm SVERDLOV ASME B36.16/ ASTM A530/A530M (2004) CSA Z245.1 GR. 290 CATEGORY 2 1900-300 STH AVENUE S.W.
wmomom RUSSIA (EXCEPT MARKING), CALGARY, ALBERTA, CANADA
? BEVELLED ENDS. HARDENESS TECT MAX.22 HRC AS PER NASE MR-01- T2P 3C4
75/ ISO 15156-2 AND MR-0103
6 SCHB0 (0.432”) (168.3x10.97 mm), SRL
Identtification of the product
No. Length | Quantityof | Total length | Actual mass |  Gross No Pi
Batch Heat ® pipes ® ) (ib) No of bundle o Pipe
No No
1 315 285079 16.4-22.3 21 448.9 13206 13388 3209072396-3209072399 107-118, 125-130, 178-180
2 319 285079 16.4-223 122 2650.1 77118 78153 | 3209072253,3209072257, 3209072260, 3200072273, 3209072392, 1-106, 119-124, 131-140
3209072408, 3209072410, 3209072274, 3209072254-3209072256,
3209072261-3209072266, 3209072268-3209072271
Total: 143 3099.0 90324 91541
Impact test (t32°F)
Tensile test (Min10 ft-1b)
Probe . Hardenability
No . . Yield Energy, HRC<20
No Shape of the <_oSM.. Tensile Eo”%”.e: strength to | Shape of the Width of absorbed by | HRB—HB
test piece m%f-woown. strength § tensile test picce sample, the
& o m_. Tb/sg ih strength inch specimen,
& %) ratio fit-Ib
with chirpy 115
1 X motch, 121
Batch 72 Strip 54000 68000 44.0 0.79 V-notch , 0.264 i 76
sub-sized,
transversal av.116 >m g
% with chirpy 100 m m.—.\/gﬁu mmnu. =
h
2 | Bach | 78 St 54000 V| 68000 v 400 A o078 haorch . 0264 109 76 RO
? ity 5 ED. 97 __ADD_dooF
transversal av.103

% DATE/2-0/- /6




MANUFACTURER:
SINARSKY PIPE WORKS
0GSC
623401, 1 ZAVODSKOY

MILL TEST CERTIFICATE

Document number Page/pages

27 22

SPEC 1252/72/ PO 2022128-OR, TMK PO #: 03-0413

Date of issue: 06.03.2009

DESCRIPTION OF GOODS:
CARBON STEEL SEAMLESS PIPES ACCORDING TO API 5L GR. B AND
Gr.X42 (PSL2) (44TH EDITION/ YEAR 2007) ASTM A53/A53 M, Gr. B (2007

PROYEZD, KAMENSK — ASME SA 106, Gr. B (2004) NACE MR-01-75/1SO 15156-2 AND MR-0103/ . S%z—mmﬂ. W
URALSKIY, SVERDLOV ASME B36.10/ ASTM AS30/A530M (2004) CSA Z245.1 GR. 290 CATEGORY 2 CALGhY mewa CANADA
REGION, RUSSIA (EXCEPT MARKING), o a?
BEVELLED ENDS. HARDENESS TECT MAX.22 HRC AS PER NASE MR-01-
75/ 1SO 15156-2 AND MR-0103
6 SCHS0 (0.432”) (168.3x10.97 mm), SRL
> ey "NH—D:- “ 9 e
Chemical composition (%) g orte By paint: @wvaﬁbmo.a._
CE CE monogram, production date, ASTM
Heat No C Mn P S Si Cu Ni Cr Mo v Ti Nb B WMB <0.40 A 53, ASME SA 106, ASMEB
<025 -

285079 0.12 1-0.77 | 0.006

0.001 {031} 026 [0.18) 0.08 | 002 | 0.003 | 0005 | 0.03 |0.0003

Anslysis of 1] 0.12 \Quﬂm _0.008

made poduct 21 0.12 M 0.75 /| 0.008,1 0.0041£ 030 0.31 0174 007 A 0.02 <0.005,£<0.005 | 0.03 [0.0005] 020 026 J

0.004 {031 032 17| 0.07 | 0.02 | 20.005 | <0.005| 0.03 [0.0004] 020 0.26 \

%Cr + %Cu +%Mo + %Ni + %V < 1%
%Nb+ % V< 0.06%
Mn:C2>3:{

WE CONFIRM THAT PIPES HAS NO CONTAMINATION BY MERCURY AND NO REPAIR BY WELDING HAS BEEN CARRIED OQUT.

ASME STAMP SEC. Ii
ED._ 2007 ap 2009

INT. &MEH (2-0/-/0

Authorized 1o sign nn_dmﬂﬁ& " Zemerova Stamp of the inspection

36.10 CSA Z245/1 6.6250.432 BN
X42N PSL2 SMLS Pipe No,
Length (), Heat No, Lot No,

CE FRANKLIN LTD,

PO# 20221280R, TMK
PO #:08-0413,
SINARSKY, RUSSIA
Tensile test:
Direction of the lestpiece: L
Specimen for tensile test, width in
workingarea: 1inch
Test tcmperatura: ¢ 685" °F
Productien:
Heat treatment: Normalizing + tempering
Product test:

Flattening test:  Without defects
Shape of the test piece: ring 2 '/ inch
Surfase inspection: Without defects.
Parameters inspection:  Without defects.
Test for mixture of steel grades:  Passed .
Hydrostatic test during 5 seconds: passed 3290 Ib/sg.ih »\
Nondestructive Ultrasonic test of
pipe body; reference indicator:
seamiess(PSL2), longitudinal,
transversal notch, external, internal,
notch length 1.968 inch, notch width
0.039 inch, notch depth 12.5% :  acc. to ASTM E-213, passed
Pipes are supplied with standard mill
sexternal coating: Water based primer «Unicor-K»
The pipes are supplied with plastic end protectors
Packing:  Bundles up to 1.8 tons
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MILLTEST CERTIFICATE ek Pocumest sumber
. SPEC 125270 PO 2022128-OR, TMK PO #: 089413 S ] Date of e 96.03.2009 N
maﬁ%ﬁwgg%%g DESCRIPTION OF GOODS: L
bt CARBON STEEL SEAMLESS PIPES ACCORDING TO AP 5L GR. B AND
il LZAVODSKOY | SRR B8 (44TH EDITION YEAR 2007) ASTM ASVAS3 M, Gr. 8 (2007)
mxo._.mﬁu £ AMENSK - ASME SA 106, Gr. B (2004)/ RACE vﬂx.uu.uwﬁmc 15156-2 AND MR-D103/ «CE FRANKLIN LYD”
URAL mﬁ‘..w S\ @_‘ﬁ LOV ASME B36.18/ ASTM AS30/AS30M (2004 CSA Z245. GR. 290 CATEGORY 2 1908300 STH AVENUE S.W.
REGION, RUSSTA (EXCEPT MARKING), CALGARY, ALBERTA, CANADA
' BEVELLED ENDS. HARDENESS TECT MAX.22 HRC AS PER NASE MR-01- 120 3C4
257 |80 15156-2 AND MR-0103
r!Mw cL \ _ §SCHS) (0.432") (1683x10.97 mm), SRL
OMLE
Heattfication of the prodixt
Na. Lenglh  |Quantiryof) Total length | Actwabmass | Gross No Pipe
Barch fieat () pipss {fy [ iy Na a.w bandle
Na Ho
D 5610 TEAaE3 | 21 1 #89 906 | TTARE | S0V T3 1R. 115430, 175130
1 % 285079 164223 [V} 2656 THIE TRI53 100072253, 320MT2T5T, TROTIE0, 1090TERT, TGO, 1106, 119124, 133-740
: 1200077408, 3209072410, 32000TZI, T2V0TZS4- 30501256,
3209077261-1 500071265, 1209672268-2120907L111
Touk: T L B
— p impact test (E32°F)
: Tensie et (min 10 f1-1b)
% | Probe Vield 3 ; Lanu@a
o " ie] BECRY,
; No Teusile mo.%ﬁg% arenginto | Shepeofie | Widthof labsorbed by | HKE K3 #
strongth fnere tensile st piece sample, the |
Tofsg.ih e seengh fch specimen,
o o ratio ftils
\ \ with ay-m.f_ 115
1 L sotch, (1] bmw&m
4 Bawh 72 HH100 440 (L) o . 264 st 76
e v M ,,ﬁ_:‘”mw_. i mﬂbgﬁ me. i
msversal .
with chirpy
noteh,
2 Bawh ) GRG0 40.0 978 Voanitl (3264
sup-sized,
trangversad -




MANUFACTURER:
SINARSKY PIPE WORKS
o 06sC i
623401, 1 ZAVODSKOY
PROYEZD, KAMENSK -
URALSKIY, SVERDLOV
REGION, RUSSIA

MILL TEST CERTIFICATE

Docraent nember

27

SPEC 12812/ PO 2022128-0R, TMK PO #: 88-0413

DESCRIFTION OF GOODS: .

CARBON STEEL SEAMLESS PIPES ACCORDING TO APLSL GR. B AND
GrX42 (PSLY) (44TH EDITION YEAR 2007) ASTM ASYAS3 M, Gr. B (207)
ASME SA 166, Gr. B (2004 NACE MR-01.73150 15156-2 ANDMROHY
ASME B36.10/ ASTM AS30/A530M (2004) CSA Z245.1 GR. 299 CATEGORY 2
(EXCEPT MARKING), .

5 IS0 15156-2 AND MR-0103

Date of issue; 06.03.2009

BEVELLED ENDS. HARDENESS TECT MAX.22 HRC AS PER NASE MR-0t-

“CE FRANKLIN LTD”
1900340 STH AVENUE S.W.
CALGARY, ALBERTA, CANADA
TP 3C4

6 SCHSU (0327) (168331097 o, SRL

Chemics] compostaon (%)
. ]
¥ | C e | Pl S SN oiMl VTN B | R ] gy
_ coas |
i T 5 0006 L g0l |61 036 |Gk | o6 | AE 10003 | OO | 603 100003 ~
S TLL 012 075 #0068 100aD 3102017 007V 002 f D05i005 | 03 |350% 536 | 0364
o peotoct [31 002 | 75 | 5008 | G004 |030] 031 017 G0 1602 | <hobs | <0005 003 t00005: 020 § o3
L : ol 5 %Mo+ %Ni + %V < 1%
BN YoV §.06%
My G234

WE CONETRM THAT PIPES HAS NO CONTAMINATION BY MERCURY AND NO REPAR BY WELDING HAS BEEN CARRIED OUT.

Authorized to sigt nimﬁﬁ%w

ASME STAMP SEC. iI

Zemrerova Srarmp of the inspection

wonsegrem, roduction daie, ASTM
A 53, ASME A I06, ASMEB ..
36,10 C8A 224578 66250432 BN -
X42N P5L2 SMLS Fipe Mo, - -
Longhs {25, Heat No, Lot No,
CEFRANKLINLTD,
P08 L 1ZH0R, TMK
PO# :(8-0413,
L SINARSKY, RUSSEA
Temsile fest:
Direction of the kst pieces L
Spetign for tesils test, Wikt in
witkingars ;) inch
Tesiomperitrn: 168 °F
Hrat tetstneat Nosmalizing + wenpering
Erodpct test:
Flattordrg tost :  Without defects
Shape ol the fost pieoe; 1ing 2y ineh
Surlist Tnspoction: Withoul defeets.
Pawnere nspertion:  Withous defects.
Test for wisture of steed grades: . \
passed 1296 Mbsgh 3

Wyirostetic et dusing ¥ sceonds
Nondestructive Ulkmsomic test of ey
pipe body, refence tadicator:
seamiese(PSLI), longitudinal,
wansversal Batch, exkenal, inwal,
notch lengih 1.968 inch, vowh width
0.039 inch, notch death 12.5% - ace. to ASTM E-113, passed
Fipes ase soppliad with standard mift
¢ txtermal coating:  Wates based primer linicor-n
The pipes ase supplicd with plastic e protectons
Packing:  Bundies up to 1§ lons
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INSPECTION CERTIFICATE

CE FRANKLIN LIE,

- 465005-0R-2108 PTEM %O 3

TSEMITOMD CORPORATION 057 KE nFT/2 OPILE
SEAMLESS STEEL PIPE WITH BEVELLED ENDE B0 DEL

Sesh 7245 07 CALT GR 380 ASTM Al Uh-f% 4 ASKE 00T 1ADe SA-108 GROB R

CUSTOMER
GRDER NO.
SHIPPER

COMMODITY
STANDARD

SPECIFICATION

~MELL WORK NG,

HFAT NO.
PRODUCTS PCS.

BEAT TREATMENT
DEOXIDATION

CIEMICAL COMPOSITIC

i
JoL4820

i

41 R:LADLE & ?ROH{fTS

VN Npty  #V1:

E
EGKW{QG

haL%Biﬁ

RENDING TEST:
VISUAL & DIMENSIONS: AUTERTAR

WWDROSTATIC TEST 26 TMPa: ACUEPTAL
BLTRASONIC EYAXINATION: XE?E?TABEE
NACE MRO 03~ I00T /MR 1T/ 15015156~ 3202 - SAT TSFALTORY

WE BERERY
ACCOR \hL

13???33@4 [T I - V11 %, 7. A Gum PENGTH L I QUANTITY (28Tp0s Mass: 1AGSIKE

JM..__._,

PFigarg)

CERTITICATE ML CRYYFRS0A PaGE o LA BATE :2610-05-20

AP] 5L A3EDITION pSL-1 GRABE B/ N42

- HAAD FOLABRO i
B-A¥ 40 V/
(AS ROLLED v
SRILLED

Pl opp w2l B Al
ploogg 230 93 9 § ;
w12 9 5
1% 21 8O :

1% 23

\hl\’rT i

ACCEPTABLE ASME STAMP SEC. I
£n. ﬁ_ﬁ_z;%nam_}_ﬂi——
w758 pRTE L2 — L2

RTIFY THAT_THE M LED. TESTEDR. ANB INSPECTED IV

F £} ¥ UE MATE}
With A ‘Q-E STANBARD &

SECTION

) NO. §40932K18
1is <e;tsfzcatxnn
seoulion

[H

que To Dot qutgm{g
% 1qlf1seé oaly tor prodieis 1|szvé
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MILL .Qm._. CERTIFICATE

Decument sumbey

Pagefpupes

n

u

SPEC 125274 PO 2022128-OR, TMK PO #: _5.35 Date of issue: 06.83.2009

MANUFACTURER:
SINARSKY PIPE WORKS
0GSC
623601, | ZAVODSKOY

DESCRIPTION OF GOODS;
CARBON STEEL SEAMLESS PIPES ACCORDING w.c AP 5L GR. B AND

Gr.X42 (PSL2) (44TH EDITION/ YEAR 2007) ASTM ASHASS M, Gr. B {2007y

ASME SA 106, Gr. B (2004 NACE MR-01-75/1S0 15156-2 AND MR-0103/ “CE FRANKLIN LTD

W,
ASME B36.16/ ASTM AS30/AS30M (2004) CSA 7245.1 GR. 290 CATEGORY 2 1900-306 STH AVENUE S
CALGARY, ALBERTA, CANADA
(EXCEPT MARKING), T2P 3C4
BEVELLED ENDS, HARDENESS TECT MAX.22 HIC AS PER NASE MR-01-
75/ 180 15156-2 AND MR-103
& SCHSO (84327} (168.3x10.97 mm), SRL o
! ooy i - 7 Vg of e st By pai @wﬁ SLH0, A7
_ CE o IRGnHgTasE, Broduction date, ﬁ,?_
5L e g M oMo oy T | g «.M.ww .
- e xﬁz P&E2 f?z 5 Pipe No,
7 RISV TR0 oS | T Cengh (2, Hest o, e
93 B0 | <At N T I CE FRAMKLRY LTE,
ol 697 § <605 003 Toanes] s | ok POR 20221 2808, TMK
,xb +%Cu +¥Ma BN+ %V < 1% PO# 080413,
NI S5V 0. 06% SINARSKY, RUSSIA
M

- RTTIg

ert »N@Ga_r 3200

oo i ASTM E-213, pasged

sexternal coating . Water based primer «iicor-K»
The pipes 1o supplicd wish plastic and protocsors
Packing:  Bundles up to §.8 ons

Avthonized 1y sign Centificate:

Zernetova Starmgy of the inspection

ASME STAMP SEC.
e 2oe7  am zovd

&. DATE \: 2L D

INT.

Pig ~5oéo
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Page/
MILL TEST CERTIFICATE ssaam__.s_ﬁ HEhe
SPEC 125271 PO 2022128-OR, TMK PO #: D8-0413 Date of issue: 06.03.2009
maﬁwmww_\; s%ﬁm DESCRIPTION OF GOODS: _
0GSe CARBON STEEL SEAMLESS PIPES ACCORDING TO API 5L GR. B AND
523401, | ZAVODSKOY GrX42 (PSL2) {44TH EDITION/ YEAR 2087) ASTM AS3/AS3 M, Gr. B 2087y
PROVEZD. KAMENSK - ASME 5A 106, Gr. B (2004) NACE MR-81.75/150 15156-2 AND MR-0103/ “CE FRANKLIN LTD"
URALSKIY. SVERDLOV ASME 836,10/ ASTM AS30/A530M {2004} CSA 7245.1 GR. 290 CATEGORY 2 1900-300 5TH AVENUE S.W,
REGION, RUSSIA (EXCEPT MARKING), CALGARY, ALBERTA, CANADA
A EEVELLED ENDS. HARUENESS TECT MAX.22 HRC AS PER NASE ME-41- TP 3C4
15/ 180 15156-2 AND MR-0503
6 SCHEE (9.4327) (1683x16.97 mm), SRL
ldentufication of he product ! w ‘u o
T Lungth al femgth | Actusd s " Nip P
Rach A {ft) {f (s i Mer of tumedle U

T Y

ASME STAMP SEC. I

o _2oo7 n.zend

S I ! Hlongation Width of
Shpe of the o afar T of
i feqpiece Framuty wwmﬁ,:.:
w %) inch
[ g !
(B B sirp TN ATV A , 6264 :
hubesrzed,
mnsversal
with ehirpy
nateh,
20 Hawn 8 Strip 54000 GROND 400 078 V-noich . B.264
sib-sized,
jruversal

B e 3000

NT.
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CERTIFIED MILL »TEST REPORT

® The Best Value LOG No. 324885 PAGE 3
Price, Quality, Service BONNEY FORGE
P.O. BOX 330 *» 14496 CROGHAN PIKE « MOUNT UNION, PA 1708¢
All The T'ime. (814) 542-2545 « (800) 346-7548 » FAX (814) 542-4908
www.bonneyforge.com
CUSTOMER:CCTF CORPORATION Date 08/22/08
CUSTOMER'S Order Ng*£84365-00 Bonney OrdeBPR@0039171
SHIPPED TOFCTF CORPORATION (EDMONTON)
°§4o7 ~ S53RD AVE. v
M IDFIELD /
Plo s¢qa-

EDMONTON, ABT&4B 362 Canada

- GRADE OR SPECIFICATION NO.
ITEM QUANTITY LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMATIKS

SA/A105N v~

008 261 87261 ‘/7551584 36 ~14 X 3/4 3000 A10SN THRD T

c 200N 1. 010vP 016v6  .021v61 180V
- NI .0504CU 170460 .005 CR . 110vAo .020 /"
; 0.%94% V  .O000VAL .024 NB .014 v

CE(LONG Fg%MULA) = 0 411" //

T/S 73250vY/S 53375vEL 32. 057RA 66. 55

BRINELL HARDNESS1: 135 HARDNESSZ2: 135V
37440 75351384 36 —14 X 3/4 3000 A10SN THRD T

c - 200 MN .990 P .012 8 . 020 81 .170
NI . 030 cu . 120 €O . 003 CR . 160 MO . 010
v . 000 AL . 021 NB . 013

CE(LONG FORMULA) = 0. 41
T/S 73255 Y/S 51784 EL 28. 65 RA 64.18
BRINELL HARDNESS1: 127 HARDNESS2: 127

bO? 579 57048 7931622 2X1 3M A10SN THRD T
c . 200 MN  1.020 P . 006 8 . 020 sI . 220
NI . 040 Ccu . 130 CO . 003 CR . 040 MO . 010
v . 000 AL . 028 NB . 015

CE(LONG FORMULA) = 0. 39
T/S 746B4 Y/S 48711 EL 34.00 RA 66. 00
BRINELL HARDNESS1: 144 HARDNESS2: 144

R

o11 92 957345 7351681 36-12X1 3M A105N THRD T

' c 200 MN 1.020 P . 006 8 . 022 S1I1 . 210
NI . 020 Cu . 090 €O . 003 CR . 060 MO . 010
v . 000 AL . 022 NB . 012

CE(LONG FORMULA) = 0. 39
T/5 75000 Y/S 30250 EL 32. 75 RA 66. 75
BRINELL HARDNESS1: 130 HARDNESS2: 130

! #sitdtr CONTINUED ON NEXT PAGE ####%

Cris Boaozel

5 762
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e

QUALITY PRQCESS MANAGER




